J

YALL

PARTS
MANUAL

oA

MODEL: 2013-1, 2013-10

SERIAL NO: 338-74101 to 338-78245
339-74101 to 339-781036

BAND SAWING MACHINE



MACHINE SPECIFICATIONS

MODEL SERIAL NO.

VOLTAGE CYCLE

PHASE

For your information and future reference, insert pertinent data concerning your machine
in the spaces provided above. This information is stamped on the data plate attached to

the machine frame.

Always specify machine model and serial number on all parts orders and correspondence
concerning your machine. This will help avoid unnecessary delays and inconvenience

during processing.

The specifications contained herein were in effect at the time this manual was approved
for printing. The DoALL Company, whose policy is one of continuous product improvement,
reserves the right, however, to change specifications or design at any time without notice

and without incurring obligations.

How to read your serial number:

Example: 500-001234

T 4
Machine Prefix
Number Year
Built

XXX - XXXXX

Machine Number
(3 or more digits)

m DoALL COMPANY
OA L L 254 NORTH LAUREL AVENUE
T DES PLAINES, ILLINOIS 60016 U.S.A.

YOUR SERVICE REPRESENTATIVE:




INDEX NO, A-2

FICHE NO, A-23 CLASS Contour MODEL 2013-1 SERIAL NO, 338-74101 TO 338-78245
PAGE NO.] DESCRIPTION FIRST SERIAL  LAST SERIAL | DWG, | P,LIST FICHE NO, _
C-1-44 Final Assembly ALL A-5 - | A=6
C-8-57 Air Compressor, Piston ALL A=9 A=10
C-8-54 Air Pump, Vane ALL A-=11 A-12
C=7=26 Band Filer ALL A=-13 A=14
C-7-26 Band Polisher ALL A-13 A-14
H1-19.0 |Blade Shear See Buttwelder F=9 F=10 H=2
C=9-110 |Chip Blower ALL B-1 B-2
C-1-44 Chip Brush ALL A5 A=6
C-10-392 [Coolant ALL B-3 B-4
C-8-59 Coolant ALL B-5 B~6
C-10-7  |Cutoff Attach. #1 All Purpose ALL B-7 B-8
C-10-28 | Cutoff Attach, #2 Side Mount ALL B-9 B-10
C-10-2 Disc Cutter ALL B-11 B-12
C-1-44 Door Handles & Latches ALL A-5 A6
C-5-60 Drive 1of2 338-74101 to  338-75113 [ C-1 C-2
C=5-61 Drive 20f 2 338-74101 to 338-75113 |C-3 C-4
CM-5=58 | Drive 1of 2 338-75114 to  338-78245 |[C=9 c-10
CM=5-59 | Drive 20f 2 338-75114  to 338-78245 | C-11 C-12
H1-20,0 |Etching Pencil See Buttwelder F=11 F-12 H=-2
C=7-26 Filing Fixture for Small Parts ALL A-13 A-14
C=2-61 Head 338-74101  to  338-75123 | C-13 C-14
C-2-78 Head 338-75124 to  338-78245 | D-1 D-2
C-2-70 Head Sub Assemblies ALL D-3 D-4
C-10-38 |Heavy Work Clamps ALL D-5 D=6
C-10-23 |Heavy Work Slides ALL D-7 D-8
C-8-104 [Job Selector ALL D=9 D-10
C-8-8 Lamp ALL D-11 D-12
C=10-15 | Magnifiar ALL D-13 D-14
C-8-59 Mist Coolant ALL B-5 B=6
C~2-70 Post Elevating Assembly ALL D-3 D-4
C-9-10 Power Feed 1of 2 ALL E-1 E-2
C-9-11 Power Feed 2 of 2 ALL E-3 E-4
C-10-6 Rip Fence Assembly ALL E=5 E-6
C-10-27 |Rip Fence ALL E~7 E-8
C-10-39 |Sow Eez Adapter ALL B-3 B-4
C-7-18 Saw Guides, Insert Type 1 of 2 ALL E-9 E-10
C-7-20 Saw Guides, Insert Type 2 of 2 ALL E-T1 E-12
C-7-19 Saw Guides, Roller Type ALL E-13 E-14

Saw Lubricator See Coolant
C-10-29 |Screw Feed ALL F=1 F-2
C-5-61 Speed Indicator ALL C-3 C-4
C-3-51 Table & Trunnion ALL F=3 F-4
C=9=107 |[Table Supports ALL F=5 F=6
C-4-40 Transmission ALL F=7 F-8
C-5-34 Variable Speed Pulley ALL F=9 F-10
C=5-60 Wheel, Lower ALL C-1 C-2
C=-2-70 Wheel, Upper ALL D-3 D-4
C-10-16 |Work Holding Jaws ALL F=11 F-12







INDEX NO, A-3

FICHE NO, A-23 CLASS  Contour MODEL 2013-10 SERIAL NO, 339-74101 TO 339-781036

FRAME NO,
PAGE NO,| DESCRIPTION FIRST SERIAL LAST SERIAL | DWG. P.LIST FICHE NO,
C-1-42 Final Assembly ALL A=7 A-8
C-8-57 Air Compressor , Piston Type ALL A=9 A-10
C~8-54 Air Pump, Vane ALL A-11 A=12
C=-7-26 Band Filer ALL A-13 A-14
C-7-26 Band Polisher ALL A-13 A-14
H1-19,0 |Blade Shear See Buttwelder F-9 F-10 H~2
C-9-110 (Chip Blower ALL B-1 B=2
C-1-42 Chip Brush ALL A-7 A-8
C-10-392 |Coolant ALL B-3 B-4
C-8-59 Coolant ALL B=5 B=6
C-10-7  |Cutoff Attach, 1 All Purpose ALL B-7 B-8
C-10-28 |Cutoff Attach, #2 Side Mount ALL B-9 B-10
C-10-2 Disc Cutter ALL B=11 B-12
C-1-42 Door Handles & Latches ALL A-7 A-8
C=5-62 Drive 1 of 2 339-74101  to  339-75190 C-5 C=6
C-5=63 Drive 2 of 2 339-74101 to  339-75190 c-7 C-8
CM-5-58 |Drive 1 of 2 339-75191 to 339-781036 | C-9 C-10
CM=5-59 |Drive 2 of 2 339-75191 to 339-781036 | C-11 C-12
H1-20,0 |Etching Pencil See Buttwelder F-11 F-12 H=2
C-7-26 Filing Fixture for Small Parts ALL A-13 A-14
C=2-61 Head 339-74101  to  339-75258 C-13 C-14
C-2-78 Head 339-75259 to 339-781036 | D-1 D-2
C-2-70 Head Sub Assemblies ALL D-3 D-4
C-10-38 | Heavy Work Clamps ALL D-5 D-6
C=10-23 [Heavy Work Slides ALL D-7 D-8
C-8-104 |[Job Selector ALL D~9 D-10
C-8-8 Lamp ALL D-11 D-12
C-10-15 |Maognifier ALL D-13 D-14
C-8-59 Mist Coolant ALL B-5 B~6
C-2-70 Post Elevating Assembly ALL D-3 D-4
C-9-10 Power Feed 1of 2 ALL E-1 E-2
C-9-11 Power Feed 20of 2 ALL E-3 E-4
C=10-6 Rip Fence ALL E-5 E-6
C-10-27 |Rip Fence ALL E-7 E-8
C-10-39 |Saw Eez Adapter ALL B=-3 B-4
C-7-18 Saw Guides, Insert Type 1 of 2 ALL E-9 E-10
C-7-20 Saw Guides, Insert Type 2 of 2 ALL E-1 E-12
C-7-19 Saw Guides, Roller Type ALL E-13 E-14

Saw Lubricator See Coolant

C~10-29 |Screw Feed ALL F-1 F=-2
C-5-63 Speed Indicator ALL C-7 Cc-8
C-3-51 Table & Trunnion ALL F-3 F-4
C~9-107 |Table Supports ALL F-5 F=6
C-4-40 Transmission ALL F-7 F-8
C-5-34 Variable Speed Pulley ALL F=9 F=10
C=5-62 Wheel, Lower ALL C-5 C-6
C-2-70 Wheel, Upper ALL D-3 D-4
C-10-16  [Work Holding Jaws ALL F=11 F-12




REVISED
AND
REDRAWN
CAK 10-3-78

REVISIONS

27 28)29 30

]

|

MODEL FIRST MACH. LAST MACH.

2013-1  338-74101 338-78245

FINAL ASSEMBLY

Cc-1-44 PRINTED IN USA

A=5



INDEX NO,
Ref,

CATALOG NO,

503378

091-086017
094-064011
091-988972
091992602
091-993741
094-049616
091-990192
134~-011048
091-230664
105-021018
090-042292
091-984229
091-458828
091-369025
091-187039
090-074360
090-375007
095-025037
091-338632
094-044765
095-033700
090-468174
091-310334
091-993972
091-326645
094-061413
095-046306
091-368191
093-045250
091-292730
093-020568
091-993972
095-038253
135-045284
095-033759
091-980052
091-317891
095-042305

Final Assembly

CODE NO, C-1-44

FINAL ASSEMBLY

DESCRIPTION

PIUg BUH’OU 000008000000 60 0000000008008 000000O0BROCQO0CO0CGCD0S
Saw Band Guard (Column)sseeesesecesssessssssssscscns
Screw, Rd. Hd, Mach, 1/4=20NC x 3/4 .vvveeseeocccnns
Washer, Flat 1/4" SAE v4veeeesecesesacnsscesastaccsns
Washer, External Shakeproof Lock 1/4" 4 vevvevroenoense
Boftom Drive Cover Weldment ceesevcscsoescsvssascsess
Screw, Truss Hd. Mach, 1/4-20NC x 3/8" sevvvsvscanans
Door Handle «veveeeceasstoseensansnsssscasssasanccsns
Shaﬂ' €0 0080000000 00000000000000006 0000000006000 000600
Base Door Latch wesuissiasiasessiasasssenesoaesesenes
RO” Pin 0 00 0000 0000000000000 0008 00 C0es0sososetacsanssse
Screw, Soc. Set 1/4=20NC x 1/4 . eeveeecenceotascnnone
Escutchaon (Caution) esesesesssvsvessnssassosesosssss
Escutcheon (Caution) sesesevecessossocsssascasosacsaae
O

PlUg BUH‘OI"I 0800000000000 0000000000Cc0000006000000000¢

. Cover ® 9000000003068 08008 E8000040 0t 00CERACECO0C0CEO0CCOCCROIEOCTTOCEOITPOPTECTIOES

EleCfriCQl Assembly (See Deta“) $0e0000000s000000000000

Fuse 800600 000 8000¢0000000000¢Co0s0c00C000C0C0sNOCOEOCIBPOROITVOES

Escquheon 800 0000000000000 00 00000 00CCa000000O0CFTCSEEITCS

FrameWeldmenf...............-.....................
Job Selector Assembly (See Detdil) vseeseeesssssasccenss
ESCUfCheon (WQl'ning) 9000000000000 0000 DOO0OCO0CCODROOOCSE
Drive SCrew 72 X 1/4 vuveeenesnsoessese sasansosecsans
5'10ff S 0 00 0000 200 P00 RNRNNOGECEEORBRDOENS ROOCOOERNOOEPQRIONTS
Worklamp Assembly (See Detail) svessaeesececessasseses
Head Assembly (See Detail) sosssseeasssessssssoseeaane
SQW Bdnd € 0000000000000 0000000000000080C00000C0OCQOCQO0QO0CQCGCOTDQ
Saw Band Tag gaesassaes sseneeeseesesesesesesesisesm
ESCUfCheon (Pdfenf Noc ) 0000000000000 00000000000004a0
Escutcheon (Mach, Specs.) cecesecereococassasscscnncns
Drive Screw #2 x 1/4" 1\ uueeneensessncessscsance sanas
Table & Trunnion Assembly (See Detail) vevevioaseossnnas
PlUg BU'H'on 10000008068 00000000600¢6000080860000000006060000

TOp Drive Cover 0000000000000 000000000000000000000800

Screw, Hex. Hd., Cap 1/4-20NC x 3/8 sseevsescorrannsse

Tag 08 0 0 V0BG OLONQNOISREENNDNNCQOCESINDNRODNEOGEONOSIDNOOROGEONOECOONCOCEECEOIESCTCOS

Drive Assembly (See Detail) vevessesacrssssosesccasnces

Following Items Not Shown:

094-068715
093-066314

lnSfl'UCfion Tag C 0090 I TS0 RI 0000000000000 O000OC00CO0OCO0BO0OC0SE
GUGrdweldmen" 000000000000 000 00000008 0806000000000000

A=6

UNITS PER
ASS'Y

1
1
2
2
6
1
1

6
2
1
2
2
2
1
1
1
2
1
1
3
1
1
1
1
1

6
1
1
1
2
1
1
1
16

1
2
1
4
1
1



REVISED
AND
REDRAWN
CAK 10-6-78

REVISIONS

MODEL _FIRST MACH. LAST MACH.

2013-10  339-74101 339-781036

FINAL ASSEMBLY

C-1-42 PRINTED IN USA.

A-7



INDEX NO,

ef.

NV OONOO A WN—~

CATALOG NO,

503379

095-017869
091-458828
091-369025
091-187039
091-322727
090-074360
095-025037
091-338632
094-044765
095-033700
090-468174
091-310334
091-993972
091-326645
095-046306
094-061413
094-064011
091-988972
091-993741
091-992402
091-368191
093-045250
095-038253
091-086017
134-011048
091-230664
105-021018
091-984229
090-042292
094-044674
091-317891
095-042305
094-049616
091-990192
095-033759
091-980052
135-045284
093-020568
091-292730

CODE NO, C-1-42

FINAL ASSEMBLY

DESCRIPTION

Final Assembly

° ° . e 3 . - e ° . e 3 ] . [ 3 [ ° 3 [ o

Chip Blower Assembly(See Detail) veseessasscsssscesannes
Escutcheon(Caution)ssessseeeassse socesascssssesssssces
Escutcheon (Caution) ceeseecesscsccscssssacsssoscanssons
COVEr toveeavesassssasoscessccsossaaanassassscsssscace

DBW-IS Butt Welder Assembly €8 008 080000080000 c00scs0ns0S

PIUg BUMtON cevsessesscnscassnctcacsssecsacosascsosnnae
Electrical Assembly ¢eeeeees ssosecssessassssscssssascce
Fuse $0 0000000000 0000000000000000 000000000000 0CRO0CTDNGT
Escutcheon (Caution) sesesesssesacecsssassesssstssceses
Frame Weldment 4seeceeecesescesscssosssssceesscnsscne
JOb Se'eCfor Assembly(See Defa”) 40009000 sce00cs00ns000e
ESCUtCheon(Worning) 000000 ccr0c0ccrssecssosacosccsoevee
Drive screw#2X]/4 0000000800000 000000000000000c0000
Shoﬂ' 90 8000000000000000000000000000000000000 000000000
Head Assembly (See Detail) coeeeesasecea ssceasossansans
Worklamp Assembly (See Detail) seseesssscs sencsssascnss
SQW Band Guard (Column).-............................
Screw, Rd, Hd, Mach. 1/4=-20NC x 3/4 .vveveeoessocascs
Washer, External Shakeproof Lock 1/4" ,,.iieeeesscessscns
Washer, Flat ]/ i STAE 10 0.0 5.0 8000 a /01 o6 mrsrerexerersIss i« sreTe%e
Saw Band geeesesessnenvasesviensieeiioieseveeiesasse
Saw BGndTOg 1000000000000 0000000000000000600800000004
Table & Trunnion Assembly (See Detail) veeeeeecccoseccecas
PIUg BUtton s s iaisieise siosn it mes e ene sesessdereseeis
Door Handle 8 00000000000000000800000000 0000000000000 00

Shaft 00000000000 0000000000000 0R0D000000MACORBRICRAEROORDROCTONTDS
Base Door Latch 000000000000000009 000000 6000000000 0000
Screw, Soc, Set 1/4=20NC X 1/4 vvueennscsncssssssasace
Roll Pin 0000000000000 0000000000 0006000000000 00000000
Chip Box Assemb'y @ 300000000000080000000000000000000080
Tag (lnSfrUCﬁOﬂ #208) ©000000000060000000000000000000000
Drive Assembly 000000000000000000000000000000000000000
Bottom Drive Cover Weldment $e00800000000 0000000000000
ScreW, TrUSS Hd. MQCh. ]/4-20NC X3/8 R
Top Drive Cover ceeseecscsscsnecasssssscrassscascscces
Screw, Hex, Hd, Cap 1/4~20NC x 3/8. seecsesesesscacss
Plug BUtfon 000000000 0000000000000000080000 QOBRODOGBNORDS
Escutcheon (Mdche Specs:) sesssssssssinssescsscssnavsns
EchfCheon (POfer1f No.) 0000000000000 R0O0O0ONNRNOROROONROGBONOILDS

Following ltems Not Shown:

094~-068715
093-066314

Insfuci‘ion ng 0000000000000 000000000000000000000000008

Guqrd Weldment 00000 0000000000000 0RRRANNOGORRONNRIROORLANDS

UNITS PER
ASS'Y

— et et et mmd () ot ) et ek et med

o

-l—lr\)_h—l—a_o—a_n.-ANMN_JN—-—a_aNMO\N_a—l_a_-
o



1208-4408
CAmAUST
/ALE
A35Y
=

3814 . AR STRAINER(scneen)
'/JSZ-‘OI-AIQ STRAINER
7 381-3ecnAIR STRAINERCrLT)

JS1-4_._ AR STRAINERCscattn)

1220 -18.COMPRESSION  JING
1220 -16 . COMPRESSION ANG
+, 22000901L CONTROL RING
/2084 . PISTONC PIN ASSY
,/,/ 120-20-..SNAP AING
12042 7 ,/

=0 SASHET
NC-419-2., PULLEY

ING > ATE
SASKET

120-23
JEARING

1209... OIL THROWER
1208-3 220-23..9EARING

SIL NG

12044
INSPECTON
SLATE
TASHET

12041 / ISS M 1-
gEEon DEVlLBN%SPup.?sPEL 21-510

LA

120-407_.ENO PLATE

120-13. ENO PLATE GASHET

120-480. CRANKSHAF T4OI, CUP
120-4444.F00 (CAP ASSY

w) (@) () () (L) () (&

10

C-8-37 CM-8-32 2-7-8

100898
AIR COMPRE SSOR
(Quncr)

352-401 .AIR STRAINER. .|
3513 __AIR STRAINER FELT. .1
351-4 AR STR SCREEN..2

LNTAKE VALVE ASSY.120-417.
LEXMAUST VALVE ASSY Li120440%
ISYLINOER WEAD.208:24y N\
I3ASKETL.__1208-26- N\
\

\

1208-412-t _PISTONQ PIN ASSY. .|
45873-301 .COMPRESSION RING ..

120-20.. .SNAP RING . . _ . . . t

1.CYL SRANKCASE 1208-4.1
"CSHNECTING A00.-1206-211

1.BREATHER CAP ASS 'Y 120

i

1 (1 .CRANKSHAFT-OLCUP ASS V.1208-403-2
\mn.m(aa.cwwr. o
2084274 ENO PLT-8USH ASSY. i
o

-2 ! - w o -
AR AUMP atelo 12014 _COVER AT GASRET

DEVILBISS MODEL 1206-510

v 16..0IL GAUGE ASSY. .|
SS-T056 OIL LEVEL TRANSFER_.)

NOTE: TO REPLACE COMPLETE Ut
ORDER “400888.
PURCHASE INOIVIOUAL PAATS LOCALLY.
NUMBEAS SHOWN ARE DEVILAISS NUMBERS

SCL 1i-14+T4

PRINTED IN USA

A-9



INDEX

-
25

NVONOWU A WN—

8——-—:—.—.—.—-—4—-—-—-
NVNONNOL AR WN—-O

EYRRRERLEEBYRBNRNY

39

CATALOG
NO.
094-008950
091-186395
091-186403
091-186015
091-186023
091-186031
091-186049
091-184056
091-184064
091-1846411
091-186429
091-184072
091-186080
091-186098
091-186106
091-186114
091-186122
091-186130
091-186148
091-186155
091-186143
091-186171
091-186189
091-186197
091-209437
091-1862462
091-186270
091-186239
091-186247
091-186254
091-184288
091-186304
091-186312
091-186320
091-186338
091-186346
091-186296
091-186361
091-186379
091-186387
094-008356
094-019577
090-372525
091-980276
091-992428
091-991224
091-993238
0%0-021031
135-008472
090-020041

AIR COMPRESSOR

DESCRIPTION

Air Compressor (Quincy)

. Breather Assembly ...coviiiiiinerennacennss
. Replacement Felt ...cvvviveneieiviiinan,
. Cylinder.oiiveiieieisannnacannnnnneennnns
. Stud Breather .ovovvenreericesreerasennnns
. Breather Valve Bumper......ccveiiecannnans
. Breather Valve .......... $ 3] 19 a16 » ST6 oFs ST: © oTS &
. Bearing Cup ..... 2 % 83 5u0e 49 5% = a8 Sheke 4xe oo = 5[5 6
« Baaring Cond veeeveernecrvaconcaasnnnsanas

&" Pulley For X-2 Compressor ...... cereaanes

« 8" Pulley For X=2 Compressor .cooveevnnaness
. Bacring Carrier ...coevvieanasens ceieeaana
. Bearing Plate Gasket ..vvvvevinnrasaneacans
. Connecting Rod Assembly .....ccivvvneennns
. Connecting Rod Bolt Wire coveveen.. swsTTsae
« Ol Ponsalivoseansavsescaeseas o etares oilere X

Oil Pan Gasket ceceerenieenceccsoncacaanas

<Ol DroinPlug ceveeeevecninnocenceonenns
. ConnectingRod Bolt ceevvreenieernnnnnnnans
. Connecting Rod Bolt lo.ckwasher ............
< Bearing CuUP vevveneeneneeinniineceeeenanns

Bearing Cone . vvvvneennecnsececeacsansnans

« Crank Shaft ..vveivenciececenecscncsncnnes
. Bearing Carrier ..iociveeenreceacasannanens

. Piston Compressor Ring

Suction Valve Spring ceveveveninranennanas

. Suction Valve Bumper ....ccovviieeeenerane.

. Piston Pin Assembly ..

Piston veceninnannn - nwiieid's R e S T )
. Heod Gasket ....... e ole SIsTe SI=  sie TeTs oT 5T o ¥s a

Suction Valve Bumper Gasket ......... T ol -

. Cylinder Heed ...... S 15 s1e1e se aisis o1e s o1 oTs alo s o
. Suction Valve Seat cccieieriieinssaionennns
. Discharge Valve Bumper c.vvcevnnnss oo es

Intercooler Gasket ..... Sle o1= s 18 =15 sleis =10 | 18 e1e

. Discharge Valve Spring vccvveneenen.s ceeeen

Valve ..... 8 5T o] TeTe 3Ts <TaTe oTa 3 3% 5% Moo in o ne ois
Discharge Valve Guide ..... 3Te TeTs 4Ta 5 e o oer

. Discharge Valve Guide ....coceueas e e« e .
. Oil Gouge Assembly ....... s e Seenideas

Air Compressor (6" Pulley) veeeeeuan.. SV
Air Compressor (8" Pulley)

« Adopter Plate Weldment ...cvvieneennncann.
+ Screw, Hex. Hd. Cep 5/16-18NC x3/4.....

Washer, Flat 5/16 Stde ........ o aIs o1n %] oTa 315 = &

. Nut, Hex. 5/16-18NC ......... teeavesvene

. Washer, Lock 5/16 Std.

-------------------

Relief Valve ...ccceveennnn A e e e S

« Service Tee ........ R T T T T T
. Barbed Insert .. .viveiinrnienrtnnranrtannen

A-10

CODE NO.

QUINCY CO.

C-8-57

CM=-8-32

L=7-8

PART NO.

2131

2137

oooooooooo

----------

oooooooooo

oooooooooo

----------

----------

----------

..........

oooooooooo

oooooooooo

oooooooooo

oooooooooo

UNITS PER

ASS'Y

os._-_.—Q—N—l-l_a——n—n—n—n—-.—a—au—--—-..a—.—a—a_a-—a—-—.—a“—-



AEVEED |
AND AEDRAV
1-25-68
DT _7-29-08|

SW. 4-34.
=14 -74

AR PUMP ASSEMBLY

C-8-54 CM-8-3% LA

A-11



INDEX
NO.

Ref.
Ref.
*]

Sdovyouprawn

17
*12
*13

14
*15
*16

17

18
*19

20

CATALOG
NO.

094-071594
090-427089
105-113161
105-114052
105-113195
091-980086
091-993741
105-111041
091-984252
135-067361
090-060732
090-040973
090-046582

135067353

090-179029
090-000084
105-115109
135-036473
114-145287
105-115174
117-135210
090-083866
090-020041

CODE NO. C(C-8-54

~ CM-8-35

AIR PUMP ASSEMBLY

DESCRIPTION

Air Pump Assembly (Clockwise Rotation)
Air Pump Assembly (Counter-Clockwise Rotation)

cPulley covniiiiiieieeiieeiieesascneiacroncananns
. Bearing eeveeeese STeYe IoTeTs & oT5 o 3 =5 » @ » 5 519) CIREEESIRTe oo (s = &
s VONe 7 STTnnnnnTnT, G 6L G o % SYTSTY. 7 T3 Maie o6 s
. Screw, Hex. Hd. Cq: 1/4=20NC x 3/4 vvvveeennnas
. Washer, Lock 1/4" |.D. Shakeproof Ext. ccceoveonss
.AirPumpRotor... ........................
. Screw, Soc. Set 1/4=20NC x 1/2" 1 uviiereeaceeees
«AirPump Body ..eeeceeiiiniieiiiieiaeans T
. Air Hose (1612=1) civvveevenncnnns BT NeE OE
« Air Hose (1612-U, 3012-U, 3613-] 1612-0) smeEaw
.WireInsert eccovvvevanne. s & o 5ls o B JeTETRI XoTS pE el e’ ad
« AirPump Cover..civeeereinennenss conccacs cesees
. Hose Clamp ..... cessanes PP —— sBsEss
cHose ciiiiiiieiiiieiinans 3 o 36T T2l 0TS ST fYa ¥ 13 SNE R
cAirCleaner ..c.coeviveencevenanans cressesscscene
. 90° Elbow (1612=U & 3012-U) secvenncereeasss sher
. Close Nipple (1612-U & 3012-U) .vcecevecccvacess
«Reducer c.ocvvieinncnencnenns secesccases tesene
. Street Elbow 1/4" Std. ....... o 3 IR & eBemat
. Nipple (1612-U & 3012-U) s0ccvvevvcrcnnns cesaen
. Barbed Insert ... c.civiieiiiiiinttiiiennaaae -

*NOTE: Single Starred Items Are Not Part Of Air Pump Assembly.

A=-12

UNITS PER
ASS'Y

'
g

—t mad d omd wmd N et



_BAND FILING Assevaly BAND POLISHING ASSEMELY

C-7-26 CM-7-25 PRSITED 1 UsA

A-13



INDEX
NO.

Ref.

Ref.

Ref.

Ref.

Ref.

Ref.
Ref.

Ref.
Ref.

CATALOG
NO.

090-076456

091-987487
090-120460

090-120452
090-447806

091-119487

091-327734

094-049947

090-485327
094-014388
090-447814
090-455973
090-274879
090-274903

090-340969
090-340993

090-274887

090-274911

090-340977
090-341033
090-274895

090-274929
090-340985
090~341041

090-274176
090-274184
090-340951
090-340944
090-274200
090-274218
090-340936
090-340928
090-274192
090-274226
090-340910
090-340902
106093149

106-093131

CODE NO. C-7-26
CM=7-25
BAND FILING & POLISHING ASSEMBLIES
UNITS PER INDEX CATALOG UNITS PER
DESCRIPTION ASS'Y NO. NO. DESCRIPTION ASS'Y
Smatl Parts Filing Ass'y (1612, 1612-0 9 091-986885 . Screw, Fil. Hd. Mach. #4-
1612-H, 1612-1, 2013, 20131, 2013-0, 40NC x 5/8 (Ass'ys 127487,
2013-10, 2012-1A, 2012-A, 2012-AT, 27490, 134096, #34099) .... 2
2012-1AT, 2612-H, 2612-1, 3612, 3613-0, 091-986992 . Screw, Fil. Hd. Mach. #10-24
3612-H, 3613-1) NC x 5/8 (Ass'y 137488, £27491,
. Screw, Fl. Hd. Mach. #10-24NC 134097, '34103 ‘27489 '27492
P 77 T esseanaTas 2 134098, '34104) ........... .2
. Small Part Plate veeuvnenn. case 1 10 091-993154 . . Washer, Lock #4 Std. (Ass'ys
. Center Plate ...... B seteen e 1 #27490, 134099) .eeevranenns 2
Band Filing Ass'y (1612, 1612-0, 091-993196 . .Wcshof Lock 710 Std. (Ass'ys
1612-H, 1612-1, 1613-2, 1612-3, '27488 27491, 134097, 134103,
2013, 20131 ) 2013-0, 2013-10 '27489 '27492 #4098, 134104) 2
2012-A, 2012-1A,2012-AT, 2012-1AT, n 106=093073 . . Insert (Au'ys '27487 034096) 1
2612-2H, 2613-3, 3612-H, 36131, 106-093032 . . Insart (Ass'ys #27490, '340990 1
3612-3, 6013-3) 106-093016 . . Insert (Ass'ys '27438 134097). 1
Band Filing Ass'y (1612, 16120, 1612-H, 106-093057 . Insart (Ass'ys #27491, #34103). 1
1612-1, 1612-3, 2013, 2013~1, 2013-0, 106~093099 . . Insert (Ass'ys #7489, 134098). |
2013-10, 2012-A, 2012-1A, 2012-AT, 106-093115 . . Insert (Ass'ys £27492, 134104). 1
2012-1AT, 3612-H, 3612-3) 12 106-093081 . . File Guida (Ass'ys '27437 #34096) 1
Band Filing Ass'y (1612, 1612-0, 2013, 106-093040 . . File Guida (Ass'ys #27450, 734099) 1
2013-1, 2013-0, 2013-10, 2012-A, 106-093024 . . File Guide (Ass'ys #27488, #34097) 1
2012-AT, 2612-H, 2612-1, 3612, 3613-0) 106-093065 . . File Guide (Ass'ys 727491, #34103) 1
Band Filing Ass'y (1612, 1612-0, 2013, 106-093107 . . File Guide (Ass'ys 127489, 134098) |
2013-1, 2013-0, 2013-10, 2012-A, 106-093123 . . File Guide (Ass'ys #27492, 734104) 1
2012-AT, 2612-H, 2612-1, 3612, 3613-0) 134-093137 . . Guide Plates (Not Shown) (As:‘
Band Filing Ass'y (1612-3, 2612-2H, 127490, #34099) cceene.n. o
2613-3, 3612-3, 6013-3) 134-094028 . . Pin (Not Shown) (Ass'ys '27490
Band Filing Ass'y (1613-3, 2612-2H, 134099) ......
2613-3, 3612-3,4013-3) 13 090-013715  Adopter...cceceveecsccaes oo 1
Band Filing Ass'y (2613-2, 3613<2, 6013-2) 14 134-093129 . Fils Guida Bcck (Au‘ 144780,
Band Filing Ass'y (3613-2, &013-2) . - fino4g, !132773 '404994 244781,
. 1/4" File Guide Ass'y (Ass'ys 44780, PAS597) - eeeeennenarnrnens 1
#404994, 144781) ..cevveenn.. 1 091109314 . File Guide Back-up (Ass'ys ’4-8532
. 1/4" File Guide As'y (Au' s 'mm P401438) ... ieeeniniirenanees 1
I|32773 F45597) viivnnnnnnnnn 15 134-090018 ScrowAss-mbly cecctscesanans 1
. 1/4" File Guide Ass'y. (Ass'y '48532)1 090-038019 Heod i.iiiiiieiiiiiianiens .1
. 1/4" File Guide Ass'y (Ass'y '40]438)1 090-038027 . . SCrOW ...cccccccesocoraancss 1
. 3/8" File Guida Ass'y (Ass'ys #44780, 16 090-106279 . Center Plata (Ass‘ys ’44780 '111948
7404994, #43781) ......... 148532, 1401438) ............ .
. 3/8" File Guide Ass'y (Ass'ys lnms 091-201285 . Canter P|m (Ass'ys 22773,
N32773, 145597) ceveennnnnns 1 1404994 ) 0., teeeseineanann 1
. 3/8" File Guida Ass'y (Ass'y '48532) 1 Ref. 091069575  8and Polishing Ass'y (wn-n, 1611-Y
. 3/8" File Guide Ass'y (Ass'y #401438)1 1612, 1612-0, 1612-H, 1612-1, 2013,
1/2- File Guide Ass'y (Ass'ys 744780, 201341 , 2013-0, 2013-10, 2012-A,
1404994, 144781) ............ 1 2012-1A, 2012-AT, 2012-1AT, 2612-H
. 1/2% File Guide Ass' (Ass‘yx. 2612-1, 3612-U, 3612, 3613-0, 3612-H
111948, 132773, 145597) 1 3513-1)
. 1/2" File Guide An' (An'ys. Ref. 090-290230  Band Polishing Ass’y (1612=1, 1613-2,
#48532), ceivaernancncnes 1 1612-3, 3613-1, 3613-2, 3612-3)
. 1/2" Fila Guide An'y (Au' Ref. 090-274853  Band Polishing Ass' y (26=2, 0-2, 2612-2H,
#401438) ....... 1 2613<2, &013-2)
. .« Bracket (Ass'y #27487) ....... 1 Ref. 090-274846  Band Polashmg Ass'y (16=2, 16=3,
« . Bracket (Ass'y #27490) ....... 1 36-2, 36=3)
. + Bracket (Ass'y #34096) ....... 1 Ref. 090-274861  Band Polishing Ass'y (26-3, 40-3,
. Bracket (Ass'y #34099) ....... 1 2613-3, 6013-3)
« o Bracket (Ass'y #27488) ....... 1 Ref. 091-069583  Bond Polishing Ass'y (2612-1)
. Bracket (Ass'y #27491) ....... 1 17 090-166869 . Band Polishing Sub=Ass'y (Ass'ys
. . Bracket (Ass'y 734097) .. 1 106957, R29023, #27485, 27484,
. . Bracket (Ass'y 34103) .. 1 PI06958) ... .oovvesveer e,
. . Bracket (Ass'y #27489) ....... 1 090-274143 ., Band Polishing Sub-Ass'y {Ass'y '27486) 1
. . Bracket {Ass'y #27492) ....... 1 18 091-986968 . Screw, Fil. Hd. Mach. l10-24
. - Bracket (Ass'y #34098) ....... 1 NCX3/8rverreennranceenns . 3
. Bracket (Ass'y 734104) ....... 1 19 090-274127 . . Bracket .eceeeceareecacecaae 1
. Washer (Ass'ys #27487, #274%0, 20 106~103013 . Backup Plate (Ass'y 14486 .. 1
'34096, 134099) eviiiennnnn 2 135-099232 . Backup Plate (Ass'y #27414) ... 1
. « Washer (Ass'ys '27483 '27491 21 134-105055 . . Backup Cloth »cecseeee 1
134097, #34103, #27489, #27492, 22 134-104025 . Guide Backup «+eeseesssrennss 1
#34098, 134104) .. ........ .. 2 23 134-090018 . Screw Assembly .oeuoeus vevesss |
090-038019 . . Head ........ ceteenceeecos .1
090-038027 . . Serew c.eee.... A 1
24 090-013715 . Adapter .ovuvevennracrvnacnens 1
090-105701 . Center Plate (Not Shown) (As:'

A-14

1106957, 1106958) .

—



REVISED AND
REDRAWN

SCL 4-24-81

DLK. 1-3-85
WMW. 10-31-86

ALTERNATE
CONFIGURATION

e — T T e ]

MODEL

FIRST MACH. LAST MACH.

2013
2013-0
2013-1
2013-10
2013-U
E2013-U
2013-V

CHIP BLOWER ASSEMBLY

C-9-10

301-71101  301-74165
321-72101 321-74357
338-74101 338-78245
339-74101 339-781036
411-80101 411-83444
420-8101 420-82104

439-83101 439-86905

PRINTED IN U.S.A.



CATALOG UNITS PER
NO. DESCRIPTION ASS'Y
095-017869 Chip Blower Assembly
091-323758 « Conduit SIraD seeessesecscsssroassessesnsssocessss 5
091-994848 - . Screw, Rd. Hd. Self-Tap 1/4-20NC x 1/2 .....0vvuus 5
091-281790 . Barbed Insert ......c.ciiiiiiriiinnrierenes L En R .5 1
135-036473 e F0° ElbOW vvvevrrnnnriennreeennecnereonaccons veee 1
090-040973 s Air Hose t.oviiiniiiiniiieennnrenncocanoaconoans 1
091-970962 e Hose 6/8 O.D. tiriinririninnnnescsnaesoansansenns A.R
135-068880 «Hose Clamp ..ivniiiiiniiiiiiiiiiiiiiinninneanes 2
090-058470 . Grommet cieiiieneiinrcannen ol 116210 [ o BHa SXe 5 o 8 5 & =[5 1
Alternate Configuration:
091199109 eManifold ¢ vttt i i i i e cieeeeeans 1
091-203695 cPipePlug tooiiii i e 1

. Screw, Rd. Hd. Mach. f10-24NC x 1-1/2 .......... 2

091-988782

CODE NO. C-9-110

CHIP BLOWER ASSEMBLY



NEW DRG.
SW. 10-4-T2

REVISIONS

S.C.L. 11-16-73
SCL. 4-23-74
SW. 5-13-77
SW._5-30-78

SAW EEZ
ATTACHMENT

SAW LUBRICATOR ATTACHMENTS

C-10-39 PRINTED IN US.A.



CATALOG
NO.
095-051959
095-028122
135-073286
091-988931
091-369181
091-971440
105-275077
090-120643
091-988782
091-971440
134-174010
091-081166
090-160011
091-213108
105-271027
091-980268
091-993238
091-971192
091-140632
093-039568
091-993212
090-448044
090~-310442
135-081495
135-036473
135-013514
107-015104
135-004554
135-004513

SAW LUBRICATOR ATTACHMENTS

DESCRIPTION
90° Saw Guide & Saw Lubricator Ass'y
Saw Lubricator (2612-1)
Saw Lubricator (All Other Models)

. Screw, Rd. Hd. Mach. 1/4-20NC x 3/8

. Screw, Rd. 'Hd. Mach, #10-24NC x 11/2
. Plastic Tubing 1/4"
. Thumb Screw
. 90° Barbed Insert ......cvievennnne Cereenes JE——
. Barbed Insert ......... eXels 510 5 4T5) o 31a 5 TGTTTE e oFs « iono gt 1o
. Adjustable Slide Rod
. Post Lubricator Holder
. Screw, Hex. Hd. Mach. 5/16-18NC X5/8 viiiiinn.
. Washer, Lock 5/16" Std.

. Washer, Lock 1/. : Med
. 90° Saw Guide Ass'y (Ass'y#095-051959 only)(See Detail)
Saw Eez Attachment

CODE NO, C-10-39

oooooooo

oooooooooooo

. Bottle Assembly ................. A BEeT o WE 3 o 1 o T T O
. Plastic Tubing 1/4" ¢i cueeeeeeeieunenerosnnncenans
. Sight Feed Valve ........viiivvnnnnnann. eEememene
«Manifold ...cvviiiiiieiiiiienieineniisionananns .

ooooooooooooooooo

s TUbE ciiiiii e Y T teesenssassans
. 90° Male Elbow ...... teesssosssesesaans v eaeeeoiEh
.Bracket ...iiiii ittt R A T R

*NOTE: To Replace Other Preceding Style Coolant Tanks, Metal or Plastic,

Order 090-851577 Coolant Tank Service Kit.

B-4

UNITS PER
ASS'Y

Yo L2 =1 - 2

Elbow vvveveeerenannn cvaeaeesaenes s PEGEHONIE §
Nipple cviiiii i ieiea :
« Pipe NU . .verecnnncnnnnsssnuumonivonsassiensss
. Saw Lub. Pin (Bands 5/8" To 'l") ............... vess Use
. Saw Lub. Pin (Bands 1/16 To 1/2" vviveerneennnn. One



REVISED  AND)|
REDRAWN

SCL. 5-13-81

MEL 10-14-86

/f

I
|095 -021853 ONLY

MIST COOLANT
ASSEMBLY

MODEL

FIRST MACH.

LAST MACH.

2013
2012-A
2013-0
2012-AT
20131
201310
2012-1A
2012-1AT
2013- U
E2013-V
2013-V

301-71101
320-72101
321-72101
330-74101
338-74101
339-74101
340-74101
341-74101
411-80101
420-81101
439-83101

301-74165
320-74333
321-74357
330-74111
338-78245
339-781036
340-78421
341-77116
411-83444
420-82104
439-86905

PRINTED IN U.S.A,



CODE NO. C-8-59

MIST COOLANT ASSEMBLY

*NOTE- To Replace any other Preceding Style Coolant Tank, Metal or plastic,
Order 090-851577 Coolant Tank Service Kit.

INDEX CATALOG UNITS PER
NO. NO. DESCRIPTION ASS'Y,
Ref. 095-021853 Mist Coolant Assembly (2013, 2013-0, 2013-1, 2013-10,
2013-2, 2013-20, 2013-U, E 2013-U)
Ref. 095-017760 Mist Coolant Assembly (2012-A, 2012-AT, 2012-1A,
2012-1AT, 2012-2A)
1 091-970962 e Hose 5/80.D. tvivrriienninerenesnnseannes A.R.
2 091-323758 Conduit Strap.eamssiseaiss oo sedanan oneemnesmioes 4
091-990150 Screw, Truss Hd. Mach. #10-24NC x 3/8 (Ass y.
095-021853) . CReTes E i e ol 4
091-988931 Screw, Rd. Hd Mach ]/4-20NC X 3/8 (Ass y
095-017760) vveveenenns S a e ee pe  woe O A 4
4 091-369181 « Bottle  Assembly - 4.4 sunaimeie soensinenesonoessonss 1
5 093-039568 Bracket. s esiwiosss WD 1
6 091-988931 Screw, Rd.Hd. Mach 1/4-20NC x 3/8 v 2
7 091-993212 . Washer, Lock 1/4 Std, 2
8 091-971440 Plastic Tubing 1/4 O.D. tevvivrvenvenensnonens A.R.
9 091-988782 Screw, Rd. Hd. Mach. #10-24NC x 1- 1/2 oa'Eenie 2
10 090-383035 . Coolant Manifold Assembly (Standard) ......ccvves 1
090-383043 Coolant Manifold Assembly (Extra Work Helght) 1
11 090-040973- . Air Hose (Standard) .....oevevveeerensocaanes ]
091-210203 . Air Hose (Exfra‘-Work Heighf) T TR 3 P 1
12 091-199778 . Coolant Tube Sub-Assembly: (Standard) ......... 1
091-210518 . Coolant Tube Sub-Assembly (Exfra Work Height) . 1
13 091-199109 » Manifold Gweinssassee smemswsmmsvsaiessosaeie 1
14 105-275077 . Sight FeedValve 1
15 091-081166 . 90° Barbed Insert .......... 5 o6 TS 5 I F aF Hle e 2 1
16 105-045207. 90° Street Elbow v.vvveiveeeeocececancass . 1
17 090-179029 . Hose Clamp .. oo uom D R X 2
18 091-281790 Barbed Insert suisisiesawoisiesiniesssees S 1
19 090-058470 Grommet (Ass'y. 095-021853 On|y) i Beeed e e 1
20 091-988956 Screw, Rd. Hd. Mach. 1/4-20NC x 1/2 (Ass'y.
095-017760 Only) «vvennnrerennernnnes .. |
21 091-993741 Washer, Lock 1/4 Shakeproof Ext. (Ass y. 095—
017760 Only) vvvnesnnnsesannnesnnnnoennees 1
22 093-078939 . Coolant Manifold Ass y. (Ass'y. 095-017760 Only) 1
23 091-281485 . Manifold . o0 ST BT e S MO o W 1
24 091-180885 . Safety Valve e 0 s WERe 510 TG oI¥ e oy ie @ 200 2 * 1
25 091-970947 . Hose, Black Neoprene ”/160 D A.R.
26 135-068880 . « Hose Clamp PN T Y Henccsiass AP 2
27 093-034106 . « Orifice (.033 Dia.) ..... B T T 1
28 114-035074 . Close Nipple .......... fage sns 010 81720 o8 =i oXe) > X e 1
29 135-008472 . . Service Tee v.vevuvenn. T I 2
30 117-135210 . 90° Street Elbow ....... o2 8s 5% s oxe B1s o%e GXOYs 715 W s 1
31 090-020041 . . Barbed Insert .......oiiiiia... B 54T o ¥ WE| 4 3



TRENTTITIm

il

T
iy eliplpliaggimiget |

~

_,_4-}—_‘

-

PRINTED IN U.S A

B-7

C-10-7 Z-10-4

B

ALL PURPOSE MITRE ATTACHMENT ASSEMBLY

s

18

o o o e s e




CODE NO. C-I0-7

Z=-10~-4

No. 1 ALL PURPOSE CUT-OFF, RIPPING AND MITERING ATTACHMENT

INDEX NO. CATALOG NO. DESCRIPTION UNITS PER

Ref.
Ref,
Ref.

OO WN —

@ N

28
29

30
31
32
33
34
35

37
38
39
41
42
45

47

ASS'Y
090-504937 No. 1 All Purpose Cut=off, Ripping & Mitering Attachment(24 x 24 Table)
111-2800446 No. 1 All Purpose Cut=-off, Ripping & Mitering Attachment(30 x 30 Table)
135-054278 No. 1 All Purpose Cut=-off, Ripping & Mitering Attachment(36 x 36 Table)
135-051852 . All Purpose Mitre Attachment Sub=Assembly +ceviiveesassassceanccnnns
091-982355 . + Screw, Soc. Hd. Cap 1/4-20NC x 3/8 1e0v veesesvasscsscssscasnaas
091-993972 .« Screw, Rd. Hd. Drive #2 x 1/4 P.K. sivvrvernnssessssesscsnncanes
111-284162 v o+ Fead SCreW teveeescrcacsrasnnscsacasassssssasnssaasssscascanssas
111-284154 v o Slide RO ¢ivaveeeasacecsasaassaaoscnasosscasaes sasasasssnaanas
106-283013 . L.H. Toble Guide Spacer (24" Table) vevseecearvessosncasessnsanasess Use
111-283032 . L.H. Table Guide Spacer (30" Table) cuvieeccssacecoasacsasscssaancns
135-047256 . L.H. Table Guide Spacer (36" Table) sececrerrascessocrsassssessnnseas One
091-982363 Screw, Soc. Hd, Cap 1/4=20NC x 1/2 .eivuasenassscasssscssncnscros 2
106-283021 L.H. Table Guide(24" Table) sevssesvseeceassssasasascaccasee sneoas Use
111-283024 L.H. Table Guide(30" Table) cueeceeccsarsesocerorascacsaasoscaescnns
135-047264 L.H. Table Guide(36" Tabl@) ...ciceeecverrecccscsscsssncoscasaassas One
111-283040 Locking Pad .. e.eevssicsecsssenssesssssssvsessssssssssasasassse
111-284097 Locking Pad Set SCrew .ecceceeccsscecsscssasscncssscsssassasanns
111=281101 Split Nut Adjusting NUt c4vseeeecnsscsecssescsoessasssacssnssrans
111-284170 Split Nut Adjusting Pin veeeeesesssesrecssrtossccencensassosnnnas
091-984104 Screw, Soc. Set #10=24NC x 1/4 1ivvivvuaiiaernnncisossnnanassns
111-285086 Split NUt SPring seveceeeaoceaanes sasnvoasssssasoocsssassosassses
111-284188 Screw Collar vouveeereecssecensaneeecocaasaassassnsesassssssanas
111-284196 Screw Handwheel Collar veeeiaeecacsessae socerecassennscnancones
111-291084 Slide Rod & Handle Brackef sueeeecessasscss cncace seaernnvascnnss
134-05103% Handwheel Jsicissiessessveesonssssscasocanseesiosissaassassns

N — N —

091-181164 . Speed Change Hondle .. ceveeeseacesoscacscesnsecasrasssnnanons
091-990192 « « Screw, Truss Hd. Mach, 1/4=20NC x 3/4 ..veieseeeasnsenssnasanas
111-284204 « o Slide Rod Washer ¢uceeeeececsanssarssconcesssasssoassnasssnansens
111-281093 ‘ Feed Stop Collar seeesrececeeescsasaessnssssncssssanscncnannannse

111-281077
111-281119
111-281127
090-042334
106-283039
111-283081

Table Slide Casting ceevessesesnssssesssanscnvescsassccsnsaanscns
SPlit NUE ¢ vvascesecnce susssascccassesasaosvososss onsesesssess

Split Nut Adjusting Handle c.c.cceecceserecsaccncssssssssssasnases

[ N P R X N

. .
« ® e e & 2 ® e e P e s+ s s e s e

RO“ Pin R R R R R

R.H. Table Guide (24“ Table) D R N R R R R R R A
RqH. TQb'e Guide (30" Tlee) 000000000t ssNcccseatsntstantsntne
135-047280 R.H. Table Guide (36" Table) seeeavescerassssssesscacsascscsnsccses One
091-982421 Screw, Soc. Hd, Cap 1/4=20NC X 1 .vueieaasscccasocosscsssnscnsans 6
106-283047 . R.H. Table Guide Spacer (24" Table) secicvecssasescnsesssasssannass Use
111-283073 . R.H, Table Guide Spacer (30" Table) sseseesssscacscrcsosssssssaanae
135-047272 . R.H, Table Guide Spacer (36" Table) ...ieseeesscaccsscsscssssacaass One
]]]'28]028 . . Mifre He°d 0000000000 ETN s litineeacerosectnecsisoicctsesdscccsesensce
091-980714 . « Screw, Hex. Hd. Cap 1/2=13NC x 2=1/2..0eescescoscscasocscennes
111-284055 + « Power Feed Chain Washer suveeveecncasacs aosssosaaserssasaconces
111-284105 « « Power Feed Chain Collar ...veveeaevancescosscsassnsesscssaaccens
111-283016 . Mitre Bar SUPPOMt .ueeeesses sescaessscsssesasssccsssssscscscnncns
111-283065 .
111-283057
091-992628
091-980250
111-284139
091-984385
111-281069
111-285052

c
H

" e 4 & & 8 s .

Mitre Bar 9050000000000 040000 0000000000000 00T 0Ecesssstecsaccons

Work Stop $ 0060000000000 000ruEcetsnersteccstecssssantcacicsccnacssas

Washer, 5/16" Std. veeeeevescococscacs sanscsssacssssassasaasnse
Screw, Hex. Hd. Cap 5/16-18NC x 1/2 . icveiesrscasccsacscacnssns
Mitre Head Support Pin ecieecosssescssscses socossesesassssconce
. Screw, Soc. Hd. Set 5/16=18NC X 5/8 vveessecconcece soonsansosan
Mitre Head Base suvseeeesecsecnrsescasncsssssssarssces sossscanns
Mitre Head Graduated Plate ...eveeceeecenasascsccaccescesacnsoae
111-283099 . Split Nut Side Plate .vseeceseesseacesscensssscsssssssnsscasnnses
091-982215 . « Screw, Soc. Hd. Cap #10-24NC X 5/8 veuevererennssaservonnannnne
090-042599 « « Roll Pin ,.... €060 a809000000000000000000000000000000000000e0 0000
091-164426 « « Screw, Soc, Hd, Shoulder cieieencnsessesesssnessccrassssnasnnnas
091-156323 i » WaSher segvsnnssessneesneesseesenoesvasaiossessessisedssssesss
091-181172 « « Pin (Not ShOWN) .veueccacesscocssanssscscsssocscnssccssasssccans

B-8

I
« s e s s

. . e

et et e () v d ot et ot d et et et ad ot b



REVISED
ANO

/D
12
“ O-q
10 H
9 L
‘.\ \ ! ’1/.
- ——7 — T[T )
|\ # — \— —F
g ¢!
| — — 152

® @

STANDARD CUT-OFF & MITERING ATTACHMENT
(SIDE MOUNT)

C-10-28 Z-10-6 PRINTED IN US.A.
B-9



INDEX
NO.

Ref.
Ref.
Ref.
Ref.

10
1%
12
13

14
15
16
17
18
19

RURES

25

CATALOG
NO.

090-504192
090-5652902
090-5653058
090-505116
111-281093
091-982207
091-983783
091-984237
091-982769
091-982785
090-036823
090-295833
103-204061
104-204011
091-019356
091-019315
090-036815
090-295841
091-984237
090-507112
090-507104
090-553041
090-507120

090-036765

091-990085
090-036724
091-993998
103-203063
104-203013
091-029447
111-203014
104-203021
134-174010
090-042540
134-204072
090-051319
090-042292
090-036773
090-405986
090-209412
134-204106
134-204098
091-982363

CODE NO.

NO. 2 STD. CUT-OFF & MITERING ATTACHMENT

DESCRIPTION

. Handwheel . . . .
. Roll Pin

.. Slide Arm

.. Miter Head . .
.. Locking Stud Washer .
.. Pivot Washer

No. 2 Std. Cut-off & Mitering Attachment (20" x 20"* Table)
No. 2 Std. Cut-off & Mitering Attachment (24’ x 24" Table)
No. 2 Std. Cut-off & Mitering Attachment (26" x 26" Table)
No. 2 Std. Cut-off & Mitering Attachment (30" x 30"’ Table)
< T

. Screw, Soc. Hd Cap, No 10-24NC x 1/2” (20" & 24" Tables)
. Screw, Soc. Hd. Cap No.10-24NC x 5/16" (26" Table)
. Screw, Soc. Hd. Set, 1/4-20NC x 5/16° (30°* Table) . .

. Screw, Soc. Hd. Cap, 3/8-16NC x 1/2* (20" & 30" Tables)
. Screw, Soc. Hd. Cap, 3/8-16NC x 3/4" (24"’ & 26" Tables)

Rear Slide Rod Bracket (20” Table) . . .
Rear Slide Rod Bracket (24", 26"", & 30" Tables)

. SlideRod (20” Table) . . . . . . . . . . . . ..

. Slide Rod (24" Table) . . .
. SlideRod (26 Table) . . . . . . . . . . . ..
. SlideRod (30" Table) . . . . . . . . . . . ..

Front Slide Rod Bracket (20" Table) . .
Front Slide Rod Bracket (24", 26", & 30" Table)

. Screw, Soc. Hd. Set 1/4-20NC x 5/16" e e
. Miter Attachment Sub-Assembly (20" Table) . . . . .

. Miter Attachment Sub-Assembly (24" Table) . . . . .
. Miter Attachment Sub-Assembly (26’ Table) . . .
. Miter Attachment Sub-Assembly (30" Table} . .

.. Pointer. o o
.. Screw, Oven Hd. Mach. No.8-32NC x 1/4”° (Cad. Pitd.) . .
.. Degree Plate. . . a

.. Screw, Rd. Hd. Drive, Pk No 4 x 1/4 Type "U" .
.. MiterBar (20” Table) . . . . . . . . . . . .. o i
.. MiterBar (24" Table) . . . . . . . . . . . . ..

.. Miter Bar (26" Table) .

------------------

-----

B-10

.. MiterBar (30" Table) . . . . . . R
. GaugeRod . . . . . .
-~ ThumbScrew . . . . . . . . . . . v « v o
LROllPin . . . . . . . o0 h e e e e e e

...............

.. Screw, Soc. Hd. Cap, 1/4-20NC x 1/2"*

C-10-28
Z-10-6

UNITS PER

.....

------

-------

-------

------

.......

......

. e e .

ASS'Y.

N—l—l_l_n—l_nd_AN-l_l—l—l-a—J;—aN—h_l_l.a—lN_l—l-a—l__l_l-a_lhh_;d_n_n



SW. 8-22-00

AEVISIONS

SELECT THE PROPER MOUNTING —

BRACKET FOR USE WITH YOUR DISC-
CUTTER.

DISC CUTTER ASSEMBLY

C-i0-2 CM-9-1 Z-9-4 PRINTED IN USA

B-11



SOo® yoOURWR

)
o

ot el o) ened  a—d
o SN S B AN ]

CATALOG
NO.

094-020807
090-400441
135-033991
105-154132
105-154124
105-151096
135-034007
091-980466
091-993329
090-042615
135-034023
090-042763
090-042755
090-390196
090-200452
091-980292
091-993238
105-154157
135-034015
091-980334
091-980318

DISC CUTTER ASSEMBLY

DESCRIPTION

. Radius Arm Clamp
. Screw, Hex. Hd. Cap 3/8-16NC x 1
. Washer, Lock 3/8 Std.

CODE NO. C-10-2

tevssoree

TM=9-1

Z-9-4

s Radius AN seeecennsesnessssieseioissesiossasessis
. Adjustment Screw ..... B % e oa0 et 8 0 1= 2% 818 Slokexs o 2B o5
. Adjustment Wheel ......c.ciiiiiiiiiiiiiiiiennens
. Adjustment Housing «c.cvvevinriiiiennnnnnes D

ooooooooooooooooooooooo
oooooooooooo

D L N R I NI eso0

« ROU PIN senenavosisisaise siosie mamsieamaeoienoneisseeaie
. Center Pin Clamp
. Roll Pin (Used on Ass'y #094-0208(7)

oooooooooooo

. Roll Pin (Used on Ass'y f090-400441) ..... SR

. Center Pin ..

. Bracket (Used on Ass'y #094-020807)
. Bracket (Used on Ass'y #090-400441)
. Screw, Hex. Hd. Cap 5/16-18NC x 1
. Washer, Lock 5/16 Std. vvvvrreeennsoannnncnonnnnse

oooooooooooo

oooooooooooo

oooooooooooooooooooooooooooooooooooo

. Center Adjustment Tube .........cccoiiiuiannnn, .
. Screw, Hex. Hd. Cap 5/16-18NC x 2(DZ-36 Only)

. Screw, Hex, Hd. Caop 5/16=-18NC x 11/2 (All other
Models) covieieiirrienaenecneeeseencncanscncsnns

Following ltems Not Shown:

134-203082
091-980284

o Wrench i i.eenemmsmmesiaeswsisessievionessss s i s
. Screw, Hex. Hd. Cap 5/16-18NC x 7/8 (Used Only on
Ass'y #094-020807

B-12

UNITS PER
ASS'Y

Disc Cutter Assembly (Contour & Contour-Matic Machines)
Disc Cutter Assembly (Zephyr, 6013-3, 6013-H3)

N =t et () () =t ot ot et b et () () =t b o ot

N



&)

X

Peer
17

A =L : N R
. B K o)

.’ 1 - - S -- ¥
= v o9 vy

\

28 Q8P P

T

| e Yo T
| s gy s

MODEL, FIRST MACH MACH.
2013  301-74145 301-74(65
2013-1 338-74101 338-75!13

ORIVE ASSEMBLY

C-5-60 PRNTED IN USA.



INDEX NO,
Ref,

Ref.

1

2

29
30
31
32
33
34
35

CATALOG NO.

503194

500914

091-984377
090-397126
091-253575
094-025996
090-559972
091-333161
091-333179
091-333187
091-318147
091-992685
091-993782
091-991406
105-046049
091-980300
091-993238
135-066959
090-166844
090-166646
091-988691
091992586
090-028002
135-065621
135-065639
091993766
091-991265
094~-050960
107-013450
135-004703
135-093359
094~052503
094~050002
093-051928
090-397803
091-984245
091-164699
091-113548
091-980474
091-993329
094-045895
091-304352
091-995167
091-992644
091-991265

Drive Assembly (50 Cycle)

CODE NO,  C-5-60

DRIVE ASSEMBLY

DESCRIPTION

Drive Assembly (60 Cycle)

e [ [ L) . ° LY . s e . o L] 3 L) . ° e . - [ - e o . . . 3 L) 3 . . e - . - ° ° - . . -

Screw, Soc, Set 5/16=18NC X 1/2 4ivesronscesossssescocs
Wheel Assembly ceeeeesseccasssosacsos cossessssssscsease
e Tir€ teeseeessceroescsasssancsancssssascsssosscssncs
. Lower Saw Wheel 1iuuveevastessscsnnnennrcssssacscane
2-Speed Transmission Sub=Assembly (See Detail) vesanssascns
Spacer 20 Ga. (Assembly #503194) 4 1vvueeescecesocecscons
Spacer 22 Ga. (Assembly #503194) tvuerieveererescancsnss
Spacer 10 Ga, (Assembly #503194) vueveeeecevasososesnses
Spacer Option List (Assembly #500914) 4.vveeseoscsnscsaoss
Washer, Flat 3/4" SAE ¢uveeererscceseosaccsssssarsccsses
Washer, Shakeproof Lock 3/4" External «eeeesscccsaraccane
Nut, Hex. Jam 3/4=10NC .ecieeeersocccsssccsasascsnase
Woodruff Key sisesesssssasosenesecocnssacnsoonsaanesess
Screw, Hex. Hd, Cap 5/16=18NC x 1 1/4 | seivevescoconas
Washer, Spring Lock 5/16" Med. cseeesessnscaes sesassnns
BoWe! [PIN msiersrensrorsnereramsssrersterams) ot « i1« 5 4oT5Te1 o &1 STATRTRTaTa GYSYATSYaTa (aTa
Wheel Brush civeiessesssnreasasessessssccscssnasaasaanse
Brush Holder Weldment sceveeeceve sactccosscesasannnaas
Screw, Rd., Hd. Mach. #10-24NC x 1/2 veuverancannoccnas
WQShel‘, Flof#IOSAE 0090000000000 00000000 000000 0c0000e
Vari=Speed Belt ceceesorssssscsrstsacasscces sesesncsasae
Shifter Segment veeeseseecasessesstcocesosscsesasscassns

spacer €00 00 00000000 000000 NN0CIRNQ0C08CRN00EE S0008O00Ca0"

Washer, Shakeproof Lock 3/ N Exferndl Ceeocsesceseeacccnne
NU", Hex. 3/8-]6NC 000 8800000000060 000000080000000000

PU”eY 000 800000000000 0000003 0008000000000 0008cec00dcse
Key 968 00 00000008 E00000000000000C00C0CETIOROI0CCCQO0CFOCFE0TEOTOTGETS
Vari=Speed Belt seeeieasrcsocscssoscesssssrsananssscacnns
Varigble Sheave Assembly(See Detail) cevveeessceessaascnae
Motor Base Assembly (3H.P., 50Hz TEFC)(Assembly#503'l94). a
Motor Base Assembly (60 Hz, Std, )(Assembly #500914) .¢u04.
oPU”ey(ASSmely #405250) $00000000000000000000 000008 00008
.PU“B)’ (Assembly #405000) 0000000000008 00008000c0ace0000s
« Screw, Soc, Set 1/4=20NC X 3/8 vveeeeecvvsescasseccces
. Electric Motor (50 Hz)(Assembly #405250) vuseeeeasecaass
. Eled‘ric MOfor(Assemb'y #405000) 9060000000000 00000000
. Screw, Hex, Hd. Cap 3/8-16NC x 1 1/4 s eeevevacccenne
L ] WQSher, LOCk3/8" Std. 08000000 3000000000000000000000

L] Mofor Base 00 0000000000660 0080 000¢08000000080080¢00608s000000
Shaft 000000600 00E0 0000002000000 0000000800800006000000000000

COH'er Pin 0600000 0600000000006000000000600080000000080000

Washer’ Flcf 3/8" Srd( 088 00000 00T 90 C¢ECESEOIEQCOIECQCRIEPOECRCIIEBRQOEOCEONTOETDN
L Nufl Hex. 3/8-“6NC 0000000000000 0 0000000000000 0000

Following Items Not Shown: (Used on Motor Base Assemblies)

090-144114
090-145053
090-145079
091-350785

.
L
]

. FlangeWasher $00008ce 000 00c00cs0000ac00t0000000000
"oll-Ring 00000 0000000000000 00 0300000 00¢0cachoscedoaes

L] condUifconneCf°r45° 00 00 8§80 0 400000 0C¢ 00860 CRQCEQEROCEONINOSTYS
. RedUCingWQSher 0000000000000 000000c000006000000000s

C-2

UNITS PER
ASS'Y

Use

A.R,

Use
One
Use
One

Use
One

A ON — — O

N =t et st



O \ o\

1

D G Soycildlacalcleckes ‘ =
< ?& AT
) \
=14 15 1 il (8

. 2013 35!-74!45 301-74165

DRIVE ASSEMBLY 20131 338-74101 338-75/13

C-5-61 PRINTED IN USA

C-3



Ref,

CATALOG
NO.

503194

500914

091-982363
091-318089
070-040338
091-984229
106-044043
090-042599

106-044159
091-230581
091-988543
091-245878
091-245886
091-992925
135-063287
091986869
091-980532
091-993329
091-993972
091-006445
094-026051
093-025435
091-991422
090-05956%
090-397795
105-134100
Q90-079799
134-055243
090-042573
091992669

090-042599
091-072801
090-425355
091-245944
091-181164
091-181172
135-075588
090-029158
091-186973
091-186981
091-988535
091-187047

DRIVE ASSEMBLY

UNITS PER INDEX
DESCRIPTION ASS'Y NO.
Drive Assembly(50Hz)
Drive Assembly(60Hz)
. Screw,Soc.Hd.Cap 1/4-20NCx1/2. 2 43
. Loctite "HV" tevensessssanssase AR, 44
. Bracket veeessecssennacececnsine 1 45
. Screw, Soc. Set 1/4=20NC x 1/4., 3 46
« Eccantric.ieavecesaasoccasoascns 1 47
« ROl Pin veeevecoassesasse snaeas 3 48
49
. Shift Laver Collar veeseeseasccsas 1 50
o Shift LOVer ceevaseavavssccscaces 1 51
. Screw, Rd. Hd. Mach.”8=32NC x 1/2 2 52
+ Indicator Am Sub=Assembly (esssee | 53
e AM tiesesnsncscccancrsonnasnses | 54
. Washer, Flat Brass /8 tvieceaansnes |
o SWivel cectcersiaccacessascannee 1 55
. Screw, Fil, Hd,Mach.#4-dONCx1/4 1 56
. Screw,Hex.Hd.Cap3/8-16NCx2 3/4 3 57
. Washer, Lock 3/8" Std. ssescaeees 4 58
. Drive Scraw #2x 1/4" PK-U .00eeee 4 59
. Escutcheon (Caution) cescecaseaace 1
. Variable Linkage Sub=Assembly.... 1 40
+ o Base Assambly sesieesseesanins 1 41
« « Nut, Hex., Jam 3/4=16NF .., 4 62
« o Adjusting Screw siiieiieenscens 3 63
+ o« Varicble Screw ..ccvoveecsascoes | 64
+ « Screw,Stop Nut 1/2-13NC x 3/8 4 65
« o SPACOF siesssecanccascnascenee 2 66
+ « Universal Joint Assembly veeesee 1 67
o o« ROIIPIN cuvsnnanenvsannansnaee 1 48
. o Washer, Flat 1/2" SAE seveaaase 1 69
70
R ] I o 1 P | 7
o o Shaft seveeenssasencnncaasenas 1 72
« « Handwheel ,ceiccenccacascanes 1 73
+ o Bushing vuveeeesscencsanccense 1 74
« o Hondle .iuvieiannenannacncene 1 75
5 o IBID (o « » » cEEEEERRBRERRRRRTR 1 76
+ « Retaining Ring Exte sesecesescsan 1
. . Spﬂcﬂr Srssscsssensnnsasvsenne 1
v Bracket ..eeesessesscssesoseissie |
o SIFOP ssencoseccacconsavasasssons |
. Screw, Rd. Hd. Mach.?8-32NC x 3/8 2
s SPUCOr seeescsessacssccsssacases 2

CATALOG
NO,

090-061755
090-423518
Stk,#553
091-971853
091-971564
090-145459
091-991265
090-018755
135-087458
091-592644
091-988659
093-026771
090-374992
091-187005
091-187013
091-186981
091-194134
090-377680
090-374984
105-054076
091-984005
091-988543
091991091
091-993188
091-187047
093037471
091-076828
106-043086
106~044126
104-043060
135~064707
091-984096
106044092
090~145053
090-144114
090-075060

DESCRIPTION

CODE NO,  C-5-61

UNITS PER

. o Trunnion Pin seeeeseoasssncaass

e AM eeeevsesesssassscsecanne

Wire Markers T1=T3 Brady.ecasseess
Wire,#12 Blk, Nylon Jocket,ee.as.
Conduit, 1/2" Sealtite vuvuiesessss
Conduit Connector seusecesesossns
Nut, Hex. 3/8=16NC sceeveeceaes

o SPring teciececscecccaccrnacanane

Stud ceececeocoaesanvesace sacans

Washer, Flat 3/8" Std. vevaveanass

Speed Indicator Wire seeeeeseeas
Speed Indicator Cable cvcaveeees
SHPOP seessecccssascncrsasscans
SPACEr sucveecenrsnsnnsnssnenne
Speed Indicator Dial, International
Speed Indicator Dial ,English,..ea.
Pointer coeeesseeacsssacaonsane
Screw ,Soc.Set #4-40NC x 1/8...
Screw,Rd,Hd,Mach,#8-32NC x 1/2
Nut, Hex, Jam "8—32NC » s[SIeleeTaTe
Washer, Spring Lock 78 Med. ....

SPOCOr sesssenascrscsasenancanse

Shift Lock Operating Rod seeeee vase

Grip RiNg vevecsessensecsssscenns

Shifter Lock Spring ceesesesvesaaans

Shiftar Laver Lock ceeeveeccasssanes
Shift Locking Plate vevveevans soness
Collar vieeevecercssscsorsanccannas
Screw, Soc, Set #10-24NC x 3/16....
Shifter Lock Stud cvvvevsecsccescaaes
"O"<RiNG ceeaasnssssascsercasssane
Flange Washer ..eesseecasssassances
Grommet seveeceaccsossasnssnsesas

Following Items Not Shown:
. Screw,Hex.Hd.Cap3/8-16NC x 1 1/4
. Screw, Rd, Hd. Mach, #10-24NC x 5/161

091-980474
091-988667

ASS'Y

— —

> >

Ul-—-—-0~—.>

Screw, Rd, Hd. Mach,#10-24NC x 1/4 4
International Speed Indicator Assembly Use
English Speed Indicator Assembly ...

One
1
1

1
1

c
8

_._.._...._._._..._.N_._.NNN_._.?

2



O
#s
SE|
o

wy

28
29
—3
MODEL, FIRST MACH. LAST MACH.
DRIVE ASSEMBLY 2013-0 321-74214 321-74357

2013-10 339-74101 339-75190

C-5-62
C-5



INDEX NO, CATALOG NO,

Ref,
Ref.
1
2

26
27
28
29
30
31
32
33
34
35

503607
503608

091-984377 -

090-397126
091-253575
094-025996
090-559972
091-318147
091-991406
091-992685
091-993782
105-046049
091-980300
091-993238
135-066959
090-166844
090-166646
091-988691
091-992586
090-028002
135-065621
135-065639
091-991265
091-993766
094-050940
107-013450
135-004703
135-093359
094~052511
094-052529
091-304352
091-995167
091-992644
091-980474
090-427089
135-003408
094-045895
094-034477
091-984245
091-113548
091-161034
091-1644699

CODE NO, C-5-62

DRIVE ASSEMBLY

DESCRIPTION

Drive Assembly (60 Cycle)
Drive Assembly (50 Cycle)

L] ® 3 Ly ° 3 ® ° ) 3 . ° - e o 3 [ . 3 3 3 ° 3 . e o e 3 Y 3 Y . 3 ('Y e 3 - 3 .

Screw, Soc. Set 5/16=18NC x 1/2 Lveesseecoreasacsonasans
Wheel Assembly 9000090000000 0000000008 000 600000Cc00css
. Tire 0000000006000 0006000060060000606006080060 6800060600000
. Lower Sow Wheel ssieeetseesoccscncrcocostacssnaceasns
2 Speed Transmission Sub-Assembly (See Detail) veseesssecas
Spacer Option List seseessesassssssocasacsssssssccscsans
NUf, Hex, Jam3/4—]0NC G0 0000000000000 000000a00c0000 e
WQShel’, Flaf3/4" Sfd. 0008000008000 06000000000000000 00000
Washer, Lock 3/4" Shakeproof Exteseeseeessessessssossens
Key 0000000000000 00¢000000600060000060000000080006000060000
Screw, Hex. Hd. Cap 5/16=18NC x 1 1/4 s vt vevsnccosas
WaSher, LOCk5/16lled. 00000000000 00000c00ats 0000000000

Dowel ceeeeevsecesanssncscaecsscssascssassasasacccssasns
BrUSh 0600006080000 0000000000000000000000000000008006006000
Brush Holder Weldment cceeeesocescccceocacasoes sncannns
Screw, Rd. Hd, Mach, #10=24NC x 1/2 vvvvveeessnsascsne
WQShef, #]0 Stdo ©9000000000000000000000000R00000acd00Cd0S
Vari=Speed Belt seveeseseasrsenccosscarsessaessssssoscoae
Shiﬂ'er Segmenf 0000000000000 0080000000000000000 0000000

Spacer 99 6008006000000 00880000800060000080308080000800a8030 G000

NUf’ Hex. 3/8_]6NC 9 00000 ¢ 000 00CB 0 0NCEOINONNORGEOIOEGOEEEQRINSIAQAQECOCCNDITDS
WQSher, LOCk 3/ " Shqkepr°°f EXT. 00000000600 0c 0000000t

PUlIey 08¢ 000 Q000000000800 0800080200¢0000c¢004s8000aa00068000

Key 9000000000000 00006000060060000000000800000000000600900
VQI'i-Speed Beh' 0000000000080 0608000060600 0060000006080 008 00000
Variable Sheave Assembly (See Detail) «evececcasoaeessscas
Motor Base Assembly(60 Hz)(Chip Blower)(See Detail) soaeess
Motor Base Assembly(50 Hz)(Chip Blower)(See Detail) covasss

Shqff 00000 0000000000 0000000 ARARNLRNNCOORORARINOINRNEROOIRSDN

Cotter Pin 00 000000 0000000000 00000000000 0000000000 0000

WCShef, Flat 3/ » Sfd. 90000060000000000000000608000000040
SCfew, Hex. Hd. CQP 3/8-]6NCX1 ]/4 X EEEEEEEEEERTR T
. Ail’ PUmp SUb-AssemblY (See Defail) ©0eco0cvecsoccesecene

"V" Be“' 0000 5800000000000 20000000 RRRANIARNONOLONOVLEDISIS QONDODN

PU“ey 00 8 0008800000 C000C¢08QC0000080000000000008000a0 000

ScreW, SOC. Set ]/4"20NC x3/8 sescsssecacne s0cns 000
EleCfriC Motor (60 HZ) Ce0cc0ccssseccteccescssascocsons
Electric Motor (50 HZ DP) secescececcccosacsssoscasaas
Electric Motor (50 HZ TEFC) €04000000006000000a0c00800000

MOfor que 9000000000800 00¢00060000000080008008c8006060 0000

UNITS PER
ASS'Y

o

3
(1]

Use

One



N\
(r 1l A\ N
@@’@

=
| ag antngs A

H
i

° 9_‘&
Bt
i
DRIVE ASSEMBLY
Cc-5-63

C-7

FIRST MACH. LAST MACH.
2013- 0 321-7T4214 321-74357
2013-10 339-74101 338-75I190

PRINTED IN USA.



INDEX NO.

Ref,
Ref.

CATALOG NO,

503607
503608
091-982363
091-318089
090-040338
091-984229
106-044043
090-042599
106=044159
091-230581
091-988543
091-245878
091-245886
091-992925
135-063287
091-986869
091~980532
091-993329
091-993972
091-006445
094-026051
093-025435
091-991422
090-059569
090-397795
105-134100
090-079799
134-055243
090-042573
091-992669
090-042599
091-072801
090-425356
091-245944
090-145459
135-075588
090-029158
091-181164
091-181172
091-184973
091-186981
091-988535
091-187047
090~061755
090-423518
090-018755
091-307603
091-988659
090-374992
093-026771
091-187005
091-187013
091-186981
091-194134
090-374984
090-377680
105-054076
091-984005
091-988543
091-991091
091-993188
091-187047
091-076827
106-043086
093-037471
106~044126
106~043060
091-988667
135-064707
091-984096
106-044092
090-075040
090-~145053
090-144114

o SHTOP saeeeescescsssansenssssacssssssosvosaase

e 8 4 4 8 % s m s 8 8 B e s s e e e s e e s e s e s oeo

CODE NO.__ C-5-63

DRIVE ASSEMBLY

DESCRIPTION UNITS PER

Drive Assambly(60 Cycle)
Drive Assembly(50 Cycle)
. Scraw, Soc. Hd. Cap 1/4=20NC X 1/2 tiueieeescaccoasacossscessonsessssassssnssosacsanaee

LOCtite “ABV " tivenecesansasesesseses sanaarastsnsncassssssssssaressassasesssasstsssiins

Bracket tcveeeteacosscaccsecascnassecos aensacaceearssaatsssartersnasnseteseititittnene
Screw, Soc. Set 1/4-20NC x 1/4 L iuviene socnssncnnnssnes

. Eccentric socecesencsonecassoncsrsssnnne secsssenae

R R R

ROII Pim veeneceesacssarasesaccsssssonnseansconcacarsansenstsassoasssccscassccscanancsae
Shift Laver Collar easessevecessessressasssssasscsassscasossasrsasosssassscasccssscsansss
Shift LeVer cevessssassessnsssscsesssess sasooassassnosssssacssssssasasastesntsssscscaocs
Screw, Fil, Hd. Mach. #8=32NC X 1/2 veveeuesoesncscosscscecscacesssasasasasnscancascsns
Indicator Arm Sub=Assembly .seeceeesecsenscsssssescescnssescncecactstssasssasscscrsosasan
e A iecanacsasasssssseesssseesseesssrvesosasosoncesesstecssestoscassrcacsssscncassns
. Washer, FIOt #8 Bross vueeeseccsoeecocsansesasssacsssossesssscossnssersasassssssaoanans

o SWIVEl seeeeeeasesneecsesecssrassesssoscssssessssscacesssssessesseseseesscasetitnnces

. Screw, Fil, Hd, Mach, #4=40NC X 1/4 1 4uivueesernessssasrosasosessasssassacancosssanss
Screw, Hex. Hd. Cap 3/8~18NC X 2 3/4 1vusvrsessesscrsessssnsscnsssnssssansrasnnsasasees
Washer, Lock 3/8" Stde eeeeesesscsscssesonsennsessesencasssssersetsssssssasssssansasnans
Screw, Drive PhelU #2 x 1/4 1 1ieeeeereonsnssesnce soscacssssnsssosssasscsasassssassascanss

D e T

ESCUICN@ON s esensnsnnsansssesencsssasaonssssasss nasoonasonsssssssssasasseasesascsaceses
. Variable Linkage Sub=Assembly .iueeseeesesssresssstnsssnncsnsssssassassssnasrssssarasesns
o o Bose ASSOMDlY ceacccccccesrsosstassioseeinatonss srscvssssscrcssssecssscssvsscssscsses
v o Nut, Hex. Jam 3/4=T16NF ,uveeacecseasscscncscscotnesosscossscnscsorsesscsnsssasassasse
o o Adjusting SCreW sueseerssssresasssencocssstocecascssasnscasccssstsasasansocsesssscaes
. Variable SCrew «cceeseecassssasssssaroscnacssssens srosssasnassansassssscatnsancscasce
« o Screw, Stop Nut 1/2=13NC X 3/B tuvusesesesacerasssssassansnssasscsssasassensssassanes
SPOCET ¢ 0s0es0000000000000000000000000000006000000000000680000000000000000000000000e
Universal JOINt 1acaccessasrscsnsacescscossossosissansnsssss sooesssssssssacesssssonces
ROl Pin o geoinsiononosanisonenssnidesseesseseeseasssseessssseeessessssnessterisesssses
Washer, Flat 1/2" SPdy veeeeeensoscasasssnsosssssesssasessssss sessnassassssnsassssasne
Roll Pin sissessiiaanssssasessensesnsessesacassoiiosnssisesssisnsssosssassaasssasasnse

Shaft casaeaseossneseaneasseratsstnseaestetesrsrccscnascasecsosscacassconsssssssscans

Handwheel . euceceaseseseosasccctasasacsscosssassranorsncessnscasesassassassasasonasse

BuUShing veeneesaceccseesonssessccansesasesasesacaceasssasscsassasecansssscnssscasanss

. Retaining RiNG vevesnsesssccsessanensas
« SPACEr suvasersnennns

Sessssnnananenny

o« Hondle ¢qsesoonensecssnssensseoscsnssitnacsnvicssoseossnsssessrsroesieescnseesosssees

5 Condull' Connector 1/2" Stry St #50 1uuuusssesansssecsnsessssssesssssssssssessnssesnssass

o PiN sosesscnssssisossacedsnsasasssscscssacetstdsceccssncscesserassscssccssecssscscas

Screw, Rd. Hd, Mach, #8-32NC x 1/2 siveaesernanersecsinnsscasacosssocssssceosasssensnns

PG 4 a0 e00s00000000006000000000000088000000000°008000000800saeessseacssnsstscesssses
o Trunnion Pin sesaseeassesssecsceccsasessasessssrnssesscsasseasssnsscscsscescensescscce
« Am D R R I T R TR PR T R

Spfing R R P T

SHUD coseasenectansetocneecrssesesrasssternssssseesotseeeeesessressedesssssncssasssseee

Scraw, Rds Hd. Mach, #10-24NC X 1/4 wieeererencaceesesscrsssssssssassaassascssacsssases
Speed Indicator Assembly (English) saseeececensscracesncessessssssscossonssnsasssssssssanasn
Speed Indicator Assembly (International) seusesssessseccnenessossnsessasasssssasassssasssane
. SP.Qd Indicator Wire 100000000 000100000000000000sItittitisEsssanensesssnsncnnasscsossas

Speed INdicator Cable .aueerersasaascenessassssoasessnsarss sossnsssasessssasnsnssnnnas

. S”.d Indicator Dial (EngliSh) 1000000000000 00000000I NIteNcrtoedincreatsrnssscsnsnitnnsnse
. SP.‘d Indicator Dial (IMCMioﬂdl) I NI BTN eIl NIE e raNNNlstestosanessssvoossavinne
« Speed Indicator POInter ceeessssssescssaceas

Screw, Soc. Set #4=40NC x 1/8 vveveesenses
Screw, Rd. Hd. Mach. #8-32NC x 1/2 sessseessesssccesss sanssinassanssseesssnssnnsenne

NUf, Hex, ’8‘32NC L R R R RN

Wusher, Lock 08 Std, sessvsrnanan

SPCCQf Ry R T

T R T R PR TR P TR PR
R PP P P PR
. Gfip Rim S0 00000 00000000000000000 I Ilttetitststcti esitiesiancsnPeeesierenNssecesssonse

Shifter Lock Spri'\g R R )

R R R R R Y

Shifter Laver Lock L T

Shift LOCking Plate L R R

Screw, Rd. Hd. Mach, #10=24NC X 5/16 4evueseeseasasosesssasnnsscsssssssssesasssssassons

Collar Jassiniaconnenss snossnsasonsisvossnsioniiesieesesseesssesstssesose senesenssestoss

Screw, S0c. Set P10=24NC X 3/16 1eeeee-eoenocsnscnosannsessssaseassssssassssmsssonnssnnss

E R e R N

Shifter Lock Stud cseesescsasistcancsesssocsessotosaesosacsoi-esaisesessosoocsssssantasne
Grommet L R PR T R R T R PR T R e
l.O" Ring LR R e IImmmmmmmmTII™™

F'Umedwmhﬂf D o

C-8

ASS'Y

o
o

9‘._._._._.NN_-_._._-_¢_._._._.._._._-_._Np—m,p_.——““u_.d...__.,\)_-_.u_.u—

20

c
08 —_————0

—t s et ot ot ot ot ottt = BN = N N N =



-

PP
| /

)
(o))

\ N\ N/

T FRAT

=
I

/

1

1

e

NEW ORG.

SW.6.25-73
[ Revisions |
SW.1HQ-

/

-’

L &
75

|

sTEA |
=i

==

AY

3

/
@ @

DRIVE ASSEMBLY

CM-5-58

C-9

MODEL FIRST MACH LAST MACH.
2012-IH 348-75101 348-78BI170

2013- 338-751l4 338-78245
2013-10 339-75191  339-78i036

PRINTED IN USA,



INDEX NO. CATALOG NO,

Ref.
1
2

504230

091-984377
090-397126
091-253575
094-025996
090-140872
090-559972
091-318147
091-991406
091-992685
091-993782
105-046049
091-980300
091-993238
135-066959
090-166844
090-166646
091-988621
091-992586
135-004695
135-065621
135-065639
091-991265
091-993766
094~050960
107-013450
135-004703
135-093359
094-052552
093-039535
091-995167
091-992644
094-019577
135-003408
094-045895
094~-034477
091984245
091-113548

CODE NO, CM-5-58

DRIVE ASSEMBLY

DESCRIPTION

Drive Assembly

- ° ) . L] ° . e 3 . . . 3 - . Y ° . ° 3 ° ° - - o L] ° - . 3 . . ° 3 Y e -

Screw, SOC. Sef5/]6-]8NCX]/2 sececc0scsensncscscede
Wheel Assembly.-...-......................A...-.......
. Tire €08 0000000006000 00600800600600600 0000000000008 08000

LowerSawWheeI 0000000000000 060000000 0000000000000
o Plug Buton sieassesscocaccssecenscsaccesscssscasane
2 Speed Transmission Sub=Assembly (See Detail) vesseesasas
SpccerOpﬁon List 0000000060000 00000000000000000000000
Nut, Hex. Jam 3/4~10NC sqswenvesssusssivssvanisessie
WQSher, FIQf 3/ " Sfd. 0000060000000 008 000000000000 000
Washer, Lock 3/4" Shakeproof Ext. seeeeceesssccsosaccces
Key 000000000006 08000000000 6000000000000 0000000000008000
Screw, Hex. Hd, Cap 5/16=18NC x 1=1/4 s 1eee cavevcccns
Washer, Lock 5/16 Std. teeeverecesecsacassscs vacanenss

Dowel soseescasecoscccessscnsecacscscsssesacssssnaane
BrUSh $00000000000000000000000000060600000006000000000000
Brush Holder Weldment.eeseescasesscsecessocccocssscsnns
Screw, Rd, Hd., Mach, #10-24NC x 1/2 seevsecssracaasss
WQSher, #IOSfda ©000as000c0se00000cr00000s000ds0a00se
Vari=Speed Belt veeeesesssesscssssascssans sassacanssas
Shiﬂ'erSegmenf 000000000000 a0E00080 0000600000060 0000000
Spacer 0000000000000 00000000000000 0000000000000 000000
NUf, HQX¢ 3/8-]6NC 00000000000000000000600000000000480
Washer, Lock 3/8" Shakeproof Exte seessescess soscsnases

PUIIeY 00 Q0000000008 08000c0 0000080000000 00000Q00C0Q0C0CS

Key 0000000000000 00000000000000000060008000000000cd00sd
Vari-Speed Belf 0000000000000 0000000000000060600 00000000
Variable Sheave Assembly (See Detqil) vesececcecsssesasas
Motor Base Assembly 9000000000000 0000000000c0 000 sa000s
Shaft 00 000000000000000000000000080000000000000 0000600046

Cotter Pin 0 0000000000000000000000000000000000000 0000
WQSher, Fle 3/8" Sfdo 00000000000 0000000600608000000080004
. AirPUmpAssembly(SGe Defu”) eeecevev0ccsscnecncacee

"V" Belt ©0000000060000000000060000000000008008 0000000

MOfor que 0000000000000 00800 0080080008000 000000 000090000

Screw, SOC. Sef ]/4-20NC X3/8 cess00sccececcsssecnon
E]ectric M°f°r3 H.P. ]800/60 TEFC te000000seson0sone

e PU“ey 600000000008 0080000005 006000880060 0C60000600000¢ s00d0c¢

UNITS PER
ASS'Y



SW8-25-75
REVISIONS

NEW DRG.

MODEL FIRST MACH. LAST MACH.
2012-H 348-75101 348-78I70

2013-| 338-75114 338-78245
2013-10339-75191 339-781036

DRIVE ASSEMBLY

PRINTED IN USA.

CM-5-59

C-11



INDEX NO.

L]
-
-

NV ONO WK WN —~D

CATALOG NO,

504230
091-982363
091-318089
090-040338
091-984229
106~044043
090-042599
106-044159
091-230581
091-988543
091-245878
091-245886
091-992925
135-063287
091-986869
091-980532
091-993329
091-993972
091-006445
094-026051
093-025435
091-991422
090-059569
090-397795
105-134100
090-079799
134~055243
090-042573
091-992669
090-042599
091-072801
090-425356
091-245944
090-145459
135~075588
090-029158
091-1811464
091-181172
091-186973
091-186981
091-988535
091-187047
090~061755
090-423518
090-018755
135~087638
091-988659
090-374992
093-026771
091-187005
091-187013
091-184981
091-194134
090-374984
090-377680
105~054076
091-984005
091-988543
091-991091
091-993188
091-187047
091076828
106043086
093-037471
106-044126
106-043060
091-988667
135-064707
091-984096
106044092
090-075060
090-145053
090-144114

CODE NO,  CM=5-59

DRIVE ASSEMBLY

DESCRIPTION UNITS PER *

ASS'Y

Drive Assembly (50 Cycle)

a e 4 * &

Screw, Soc, Hd, Cap 1/4=20NC X 1/2 4uevuesesnasssnsaasarssssssasassasssssasssssstssonas
Loctite "HV " iieaeresencareasascacons soossccsonsssssssssansesassesscssescecsscssasssses
Brocketl cevcassssasccssessrasssasccstee vecesscsessseseacsssseseesssscseseessssaasetansse

Screw, Soc. Set 1/4=20NC x 1/4 .uvevs vanennsnes

ECCONtTiC savseensesessnssesesessossoossnsssesassesssssescesesssssstssesesasssccansssses

ROl Pin sevovesasasacacssscaesssacscansssescsnsssosocscrsrcassecnsacsnssoasscsnsesscsns

o Shift Laver Collar saseessssasaccescssese sosssransssssessescesssasessssssssessessssssscee

D T T T T T

@ & ® s 8 8 % & 8 % 4 % % % % 8 e s % 8 s e e e s s e B e s seeos e s os e o~

Shift LOVEr seceecscscssscsscsscoenssases secasanssassessseresescseessssssesssssssnssscns

Screw, Rd. Hdy Mach, #8=32NC x 1/2 tieuusraeasesssnsacssencsssassssssssnrnsnssssssssses
Indicator Arm Sub=Assembly 1ecerescsansassesssnnsssssssnssssscsciessrrnsrrrssncssssnsanes
e AN teiruerese0000000000000000000000000000000000000000ss0008s0000000000000000ssccncs
v Washer, FIOt #8 Brass sesevesessssesssesossssssssssessssessannsssansessssssssssassnsses
e SWIVEl teiientnsererareirennnnannans essssscsce eeessecceseessssssreeessases
. Screw, Fil, Hd, Mach, #4-40NC x 1/4 veueievreacsnnes
Screw, Hex. Hd, Cap 3/8~T16NC x 2 3/4 viveestsssnsascasssnsnccasesnssasssasanroacssaasas
Washer, Lock 3/8" SHdy saesssesssssseassscasascoscsssasssatcssrasnssasssasasssnsasssnson
Scraw, Drive Pk~ Type “U" F2UT/4 o vanenssensvonasnusasananinseesnovseosssanidiasies oo
Escurch@on suveevsesesesscasarene evesssssssecns
Varigble Linkcge Sub=Assembly ,.... vesscesssetes
o Base ASSBMDlY cooeoeesvsetsseesesseseeesessstssissseseeeees soessrsstsersetesssssssssse
o NUt, Hoxe JOM 3/4=TONF t4eeeutonrenssasssesnsssanssssassssmesssssesassssssnassssasns
o AdIUSHING SCMBW ceveeesreceeeteeetessssseeestsndseeresssssssnessssseesssssnssesssessse
o Variahle SCrOW seseesnaeseessoecesassss0006008i600000s00000000000a000000000900000aesse
+ Screw, StopNuUt 1/2=13NC X 3/8 cuvreesesacsansssnsasssssrssnsascsssasscssasssssssranas
o SPOCET ¢ 00000000000000006000800000000000800000000ss00000ieiasitssssssssaosssiocsssvese
o Universol JOIME esaensecssenscaseesssanasassssssssseiossssesensse noeessssssessssasssee
5 ROI PiN tceeeeascacnonacancesrasscacsarcncntsssncrsssscsassscsssassrassasosssesonuses
- Shaft R e R T R P Y
» Handwheel 4 uusenseeaaescscecancsresssscscessacsasasasasccasosasssasssaasrasnssrscass

o BUshing teceescesacescrsncosasnsaoansrcnrenaonsceasnssscssasasesessvacasnsossssaonses
Conduit Connector 1/2 Str. Sthe #50 teeueereeessarasacssecaeassancossssasssasasasaasssnsse
o Retaining RiNg ccsseseccssassssarssasarecassanssscscssssacsnnssacsasasscassassaonsanssas
e SPOCEL MR Ele e a0 0,0:0,0,00.080 0,818 s[5 8 a[s[e[s[0180 & & & SSUERIPHRFRERRRIGTITTT T e Te e
. Hundle R R R R R
. Pin R R R R R R PR R P P T T P R R T TR R
Bl’ﬂckﬂ' D R I R R I
sh’uP LR R T T R
SCTEW, Rd, Hd. Much. ’8—32NCX3/5 R R e —=n
Spo“f B R R P P R R T R R R
o Trunnion Pin cessescecsecsaccacscconsecennsonsocesscoscesssocssossassesasessscsessesses
. Arm T T T R R R T P T T P P P PP TR
Spfing L R T T R T TR T T R RN T T

SID ceaunatseoesnsserressnrenercnrssennneacecessesestssosscecsesseesoossessonasesssess

Scraw, Rd. Hd, Mach, F10-24NC X 1/4 4 evuiseessansssessssnssssassseseassesssssnnssssses
Speed Indicator Assembly (English) veeasesecssasussenosecssssnssessessncscsssnssnsssssssnse
Speed Indicator Assembly (International) vuseevessesscnscsncsncnsaessnsasassnssssscroscsnsns
« Speed Indicator Wir eevuasesrssesresans sasasennsnsesssoseennnsasssrassasassnnsssssass

Speed Indicator Cable vavecsseessevanses

st‘QP Ge0scecscscccsntctrutansasannsan

SPOCAP 4eeausccssactdsasssiuesses0esecineetsstssssacasssosssrensossesesssasseasieqase

SPCOd Indicator Dial (Em“sh) LR R R T P R P P T R PR
Speed Indicator Dial (International) tesseeecesscesssesessceasrassencsssersscsnssanssssnne
Speed Indicator POINter «oeeesensnersssrensssssse soscsannssassasasansesssnssnsnassseone
Screw, Soc. S8t #4=d0NC X 1/8 11uraeressessssaes sansescssassanseessnnssssssssssssssss
Screw, Rd. Hdy Mach, #8=32NC x 1/2 susserasassasssasse srsearsasenacasssssssnsanssnes
NU’, Hex. '8‘32NC D R R R
. Washer, Lock #8 Std. ...

« SPACer cevsesvesenns

Gl'ip Rim L R R R R P P T RPN

® e 4 e s e e e

Shifter Lock Spring R R R R T T
Shift Lock Opemﬁng Rod L R R )
Shifter Laver Lock cesscecesssscnssessssnsecacssccasssesssessesesssssneseseasssssssncacas
Shift Locking Plate 800N NN ereTrssE00000ERIvEnEcd 00 TET00Endneeensdosidonsantsscdas
Screw, Rd. Hd Mach, #10-24NC x 5/16 1euuuunivesanocennses sevses antsncanssansenssaanse
Collar soesssesoseasessesancesesassosacascseneoncsnasenaassesensse sssssasesanassacsaass
Screw, Soc. Set #10-24NC x 3/16 ,,
Shifter Lock Stud seseeeasccsecceasncaes esesee

GrOMMOt 4 ouevetasnsreanosasacsanncssasssesacsncosesocncsasonssssssrsnassosassansansses

"O"RiNG vevrreraesuesnniarereeteceniitittettttntrne sersrrraasrsssnsesssscsssarreabane

Flonged Washer

R R R

R R R

A R T TRy

C-12

P
-



19-2-2

VSN NI CRANRG

SN

P

O LJ
D g

s L el

HEAD ASSEMBLY
C-13

NEW DRG

CHiee 39
REVISIONS

Sw8-23-75

CAK9-1-78

\
® @®

/
®O

Al J

SEcTioN A-A

MODEL FIRST MACH, LAST MACH
2013-1 338-74101 338-75123
2013-10 339-74101 339-75258
2012-1A 340 - 74101 340-75192

2012-IAT 341-74101 341-75110




CODE NO. C-2-6\

HEAD ASSEMBLY

UNITS PER
ASS'Y

INDEX NO, CATALOG NO, DESCRIPTION

77

ef,

NV OONOOpWON —

WWWWWWWEEWWNRNNNRRNRN RN N R — ot ot ot it et et ot s
BB EBEE 8l 8RB LY RN ORI arEadS=S

ok

503372

090~-130063
135-096139
091-318139
135-087617
091~-230193
090-042599
091-992669
093-020709
135-028108
093-030328
09 1-980086
091-991158
091-993212
091-230490
091-230557
093-044568
091-986984
091-982819
091-993329
135-004455
094~049715
091-982876
090~-051509
091-218719
105-011092
105-015069
091-306761
105-015077
093-023463
091-980698
091-991323
094~025988
091-992628
091-980276
091-993238
090-397084
094~051539
091-984567
091-991273
091-326702
091-245840
091-391771
091-988675
093-044659
091-388157

- o o o e L] < L] e . L] ° L] L] ° s L] - L] - L] L] L] L] L] o L] [ ] [ ) ® L - L] [ ] » L] L] L] - ° [ ) L) L] L) L )

Head Assembly

Pin 0000600060600 00006000000006000000800000000000060000000
Refaining Ring 000000000000 0000000000000 00CQFCOCRIOBOOCECTOTE
Shim option LiSf 00 060 00000000000 0C00C8 0000800 CQOCCOSCCSCSDY

spring 0000000000000 000000000000000000 UROBVOODOIVNOIREGRDNS

Adjuster Block ceseeessassscacccsrsssocosasascssasances
Roll Pin 0000000000000 0000008008¢0000000000000000 00000
WQSheI’, ]/2 Sfdc 9000000000006 0800008600608600 00600000000
Band Tension Sub=Assembly.seeeesseoecssssscsscsssaaas
Thl'USf Beal’ing 0000 0000000000000 000000060000800080000000
Pointer Weldment Assembly seseeeeses covsoccccsaccnces
Screw, Hex. Hd, Cap 1/4=20NC x 3/4 svivsencocescsess
NUf, Hex. ]/4"20NC 0000000000000 000000000c0C00ccare
Washer, Lock 1/4 Stde eeeeeeecesccsscsasccoascacsnnes

Bracket ceeeeccceccscccactcncocescccsrsecscsocsacane
Escufcheon 00000000000000000000000000080 0006000000080
Post Guard Weldment seececesecceseacssscececccsccces
Screw, Fil, Hd, Cap #10-24NC X 1/2 veevevevescassanss
Screw, Soc. Hd, Cap 3/8=16NCx 1 1/2 cieevoecccas sase
Washer, Lock 3/8 Std. sesevsnesessissassnswiviosioson
Dowel Pin e e o secilecssossesssesossneseoavsesoeses
Post Elevating Assembly (See Detail) sesecce cocevasseass
SCl'eW, SOCo Hd. Ccp 3/8-]6NC x3.......... ec00 s0vcae
Washer, Lock Hi=Collar 3/8 Stdy ceseececsesacssoscccnse
Screw, Soc, Set (Self Locking) sececescacescocascccccss
Upper Wheel Tilting Locknut seeesscssescccecccocscscas
Bearing Locknut ©0600006000600000000000000800 00000 c0000
Tilﬁng Screw SUb-Assembly o.o.-ooolO.oc.olo.l...ovclco
Bearing Lockwasher 0000000000000 0000000000000000060000
Wheel Hinge Sub=-Assembly (See Detail) « coeeseceesceans
Screw, Hex. Hd, Cap 1/2=13NC X 2 v4vseeccescccsscscs
NUf, Hex. Jcm ]/2"]3NC 000000000000000000000000000040
Upper Saw Wheel Assembly (See Detail) sevecoccsaccsaace
WQShef, Flat 5/16 Stde seisaesnecocssevensaveesasasosne
Screw, Hex. Hd. Cap 5/16=18NC x 3/4 ceevecoccsscacse
Washer, Lock 5/16 Std. esesesesveasssasvonvsesoossis
Bkaef 0000000006 000000006000000006 0000080800008 0000
Head SlideWeldmenf Aﬁsembly 0000000000068 00000000a000
Screw, Soc, Set 3/8=16NC x 2 1/2 teuveesvesecacsanass
NUf, Hex. Jam 3/8-]6NC 0©00000000000000000 000000000

Wedr Plafe 0000009000 000000000 0000000000000 0 00000000
Screw 000000000 0000000000009 0000000000000 000CTR0OC0RMNDS

Stop 00 00000900000 00000000 0000000000800 0000000000000000

Screw, Rd, Hd, Mach, #10=24NC x 3/8 vveecececccsasess.

Guard Slide 000000 0000000038000 000000000600006006n0000¢0 00

T}1L,mleJf 00600000000 00608000800000000c00¢0000ecnecodeee

c-14

I\)—aN—a.—l.—a(‘)-_-.—lm.h#N—.NN-—I—-—.—A—nA—a-—-—aN—a-—-M—n—n—-NNN.—-—a—-Q-—-—-—-.—-N—.



B~
1 @3 @ &
e ———— ua -
|
: il
~
/
‘ll
N
/ | . .1'
fis=)
[t/
: ',-’?-‘ﬁ_ :
! — H
it
| ~
AN .
% & £ .. e T |

\
\
N E
O,
©
/1
7/ |
o fINJ
o4 ®
®|| [©)
\ =
__h
||
:
(o]
3 3

HEAD ASSEMBLY

C-2-78 CM-2-69

P ———

G

REVISED AND)
REDRAWN

SCL. 4-7-81
S.CL.2-25-87
S.CL.10-22-92

Z--
X

/
VZZRIT7
y

Z

LD L

ARRARNY

\__A
vz

(T —— 3

% >N/A

l— -— —4

S~

SECTION A-A

EIRST MACH.
340-75193
338-75124
339-75259
389-77101
396-78101

2012-1A
20131

2013-10

2012-2A
2013-2

2012-1H 34B-75101

LAST MACH
340-78421
338-78245
339-781036
389-86419
396-86273

348-78170

PRINTED IN W 5. A,



INDEX

PART

NO.
095-046306
091-986133
091-982645
091-893238
090-042656
091-782284
091-206276
135-096139
090-042318
094-025988
095-046215
094-153699
093-023463
105-015077
105-015069
093-192524
135-004455
093-192516
091-984591
091-982876
090-051509
091-656868
134-015031
091-982819
091-993329
090-042235
091-991323
094-049715
091-650796
091-980003
091-992586
093-060572
091-986984
093-044659
091-333724
091-391227
091-177378
091-314245
091-934657
091-993204
091-440628
091-422501
091-991232
091-630806
093-044956
105-161020
091-391235
090-042573
135-087617
135-028108
090-042599
091-992669

HEAD ASSEMBLY
DESCRIPTION

Head Assembly
. Screw, Soc. Set 5/16-18NC x 1 (Half Dog PL.) ....c..coveeveernnnen
. Screw, Soc. Hd. Cap 5/16-18NC x 2
. Washer, Lock 5/16 Std

. Nut, Hex. Jam 1/2-13NC
- Post Elevating Assembly (Standard) (See Detail)
. Guard Stop Assembly
. Screw, Hex. Hd. Cap #10-24NC x 3/8
.« Washer; FIat#10S:AE. SI. ....isisiosssssnsssnsdassisssipasisssss
. Saw Band Guard Assembly (Standard)
. Screw, Fill. Hd. Mach. #10-24NC x 1/2
. Guard Slide (Post) (Standard)
. Thumb Screw

CODE NO.

.....................................

........................................................

« RON Piniicaiisiniusisssiiininisamssnsensenosmsasssssssnsssrosssosisonssonssosii
. Screw, Soc. Set 1/4-20NC x 5/8 (Self-Locking, Half Dog Pt.)..
L TS T I
. Retaining Ring............ eusssssnsuasevisissvsssissasisissiisiioinsssisssida
s ROl Pincsiscissiimiiormmmensensensensnumsssessssonsusporsississnssssatonsasiooninss
. Bandwheel Assembly (Upper) (Standard) (See Detail)
«Head CastiNg s i s sssnvcisiviiisimsomesnssansanssepnvsspegsrsns
. Head Slide Sub-Assembly
. Wheel Hinge Assembly (Standard) (See Detail)
. Bearing Lockwasher
. Bearing Locknut

...................................................

............................................................

.................................................................

o LOOK ARG . coviosscsisssssssssovavssussinssssssossinssiveisssmmonpnssanasanas
cDOWEI PNt ccseesessveesssabessesssnnssesssnnes
. Tilting Screw Handle (w/Stud)
. Screw, Soc. Set 3/8-24NF x 1
. Screw, Soc. Hd. Cap 3/8-16NC x 3
. Washer, Lock 3/8 Hi-Collar
. Bumper (lf Supplied
. Wheel Tire Cement (If Supplied)
. Screw, Soc. Hd. Cap 3/8-16NC x 1-1/2

..........................................................

..............................................
..............................................
.......................................
...................................................
...........................................................

...........................................

.....................................................

.........................................................

...............................................

.....................................................................

3 BIBCKOR oo cusservosemvsnsrompisssispriemiati s s SRS R
. Escutcheon (Band Tension) (Inch/English)
. Escutcheon (Band Tension) (Metric/International)
. Screw, Rd. Hd. Self-Tap #10-24NC x 3/8
- Washer; Lock #10 St ..c.ucrumissmisssssssissiionsisvaiivsiossnsons
& ANG0:i5iiscnyrasenanssnssoansonsmpmssvuspsssnsinsssensssisasisisasasssovdsiscuosiNs
. Band Tension Pointer
. Nut, Hex. Jam 5/16-18NC
. Retaining Compound (Loctite #271)
. Band Tension Screw Assembly
. - Handwheo! ... qusasanarssssisininssissinisis vt

.........................................................
...................................................

............................................

o ORI s ossssranin e st 5 Ts3 3T svunne e namepana ansvmuon e mps S e saAEREH SRS
o VHIPISE BOAANG < s.iscvivevaicrssssmissnsaissisisisdassasonsyanepesnapmassasnasnsusssn

SUBON PWepmacsmmmsvessssisisamsmssaiicsviossaiibessiinssisss oisviraicriosissanse
- Washer, Flat 1/2 8§.A.E. Std. waesassinsansncisssssissisvasssssosssss

“NOTE: Also See Extra Work Height Assembly If Applicable.

C-2-78

CM-2-69

...........

.....................

.................................

...................................

..........................

..................................

...........................

.........

..............................

UNITS PER
ASS'Y.

;-‘NN&-‘N—‘—*—*-‘—*—‘—‘—‘N—‘NNW@Q

N=2 2NN =22 AN =2 N2 2 a2 N2

>
o)

P G S P e e

**NOTE: Before Serial #377-921415 on 2013-20 and all other models listed, ltem #6

091-333104 Shim (.035), 091-373112 Shim (.0149), 091-333120 Shim(.005),
091-333138 Shim (.003).



REVISED AND
REDRAWN

SCL 4-17-81

e N asad

/

FLANGED

POST ELEVATING SUB-ASSEMBLY UPPER SAW WHEEL ASSEMBLY

MODEL FIRST MACH. LAST MACH,
2013-1 338-74101  338-78245
O 2013-10 339-74101  339-781036
2012-1A 340-74101  340-78421

W ' 2012-1AT  341-74101 341-77116
40

2012-1H 348-75101 348-78170
2012-1H3 354- 76101 354-78156

WHEEL HINGE SUB - ASSEMBLY

HEAD SUB-ASSEMBLIES

C-2-70 CM-2-80 PRINTED IN U.S.A,



INDEX
NO.,

REF.

REF,

22

23
24
25
26
27

REF,

29
30
31

REF.
32
33

35
36
37

REF.
38
39

CATALOG
NO,

094~049715

094-060480
093-030294
093-0246805
091-982454
091-993741
091-993212
091-326660
091-326678
094-049707
091-255679
090-042599
091~209221
091-331140

090-386434 -

091-984104
091~239012
091-984229
091-407650
090-039710
091-0469204
091-255661
090-042409
090~160631
090-042631
091-307512
090-032764
105-133094
106-043128
093~030302
091-982421
091-993741
091-985762
091-331132

094-025988
091-253575
134-015031
094-025970
105~015085

094-065588
093-050300
090-046756
094-064581
094~067212
094-067196
105-015085
093-047322
091-988675

023-023463
091-206243
105-014245
091-984237

CODE NO, C-2-70

CM-2-80

HEAD SUB-ASSEMBLIES

UNITS PER

DESCRIPTION

Post Elevating Sub-Assembly (2013-1, 2013-10, 2012-1A, 2012-1H,
2012-1H3) - S ' '

Post Elevating Sub=-Assembly (20TZ-1AT)

Post (Assembly#094-0497]5) R R RN
Post (Assembly # 094-060480) 44ueesssnennessansnrsosoconssasassns
Screw, Soc., Hd, Cap 1/4 =20 NC x 1=1/2 ¢ esivencnncasoncsanceans
Washer, Lock 1/4 Shakeproof Ext, (Assembly #094-049715) ¢vv.euanss
Washer, Lock 1/4 Std. (Assembly # 094-060480) 4 4suvesearcaseasenss
NUt I N N N N R R RN
Shaﬂ'.oo--ooo--.oacc-o-ooococ.-co-o-oc-..-;-co-oo-ooo-oo-oo.oo
HOUSing-.ca ----- Seescescesssesnanse $0esessssesccevencsscecosar
Bevel Gear cousseesaiseanesiaisassssasesassssosssssconaasansses

Ro” Pin'.llll.l.llll..ol.l!.!'.l!t'llll.llll.l...l.l.c..l.lill

Bearing (Assembly #0?4-0497]5)lI_‘.U!.lCGI.CIIO‘IC...'QI.O.'C....
Bushing (Assembly #094-060480)...c0eevenes

andwheel 000000000 C00N 00000000000 000000000 0descnessseractonsnd

Screw, Soc. Set # 10 =24 NC X 1/4 vevevreeeseroescsnsnne

Pin--...--.--...-.......--o.. P E0EEC0C0000 00080 EENRE0000VCOSCEEN

Screw, Soc, Set 1/4;+ 20 NC x 1/4 (Assembly #094-049715) v vvenanas
Friction Plug (Assembly # 094=049715).0.0000an.
Spring (Assembly # 094-049715) v.vvvvacernnes
Handle.seseeeesssesoasoosacersoaaaacssaasosanoacssnsosnascasas
Bevel Gear.eceesssecsasasnaaasns
Roll Pinvececsssosans
Thrust Bearing.eeesececesssacnass

9000000000000 c00cR00CssCescn0RER
U000 80 0C0C0L 0000005000008 0000000C00TVETsRSS
0 00 0000030000000 0000000 000000

ROII Pinotcll-nlul-nc.ccca-l-.-lloauoootoo..uoocoounonooonn'ooo

Grip Ring (Assembly #094=049715) s euuvueraersosncrsssarscrnsnancs
Retaining Ring (Assembly #094-060480) vessesseraserosnncasns
. Pulley Spacer (Assembly #094~049715) suviveussvrssosesncsssonnens
. Spacer (Assembly #094=060480) 44veeesssanssrersssosssscsancsnoas
nCOVer B s eI e s aars et asrnissieseresesseeeessosssnoncanese
oSCreW, SOC- Hdu Cup ]/4"20 NCX]occa-onouoaa-no.1....-.'0!.00
. Washer, Lock 1/4 Shakeproof Ext. (Assembly ¥094-060480),400svuecss
. Screw, Soc. Set 5/16 = 18 NC x 3/4 (Flat Pry) seeesosennnes

. Tubing.......--.-......-......--..................u..-..u...

UPPER SAW.WHEEL ASSEMBLY (CROWNED)

IT;re G0 000000 0000 000000 Q080000008039 0000 CCRACERCOSESEPROCEOCIEOSIOBIOEEOROPOICEDRNTS]S
o Wheel Tire Cement sivecescecaccns
. UpperSaw Whee' 0000000000000 0080000000000000osRIORERccOccrars
« Wheel Bedring seesecesasscacasasas ‘

UPPER SAW WHEEL ASSEMBLY (FLANGED)
« Tire and Rim Assembly.eessessaessoesscsoscsannace

« Retdiner seeeeeesesescesacesenesccsssssstsscssccccsscsccacscnns
« Upper Saw Wheel (Standard) eecssseeessesssssssscacssscansscnsens
« Upper Saw Wheel (3/4" Metal Faced) (2012-2H, 2012-2H3 Only) ¢4...
. Upper Saw Wheel (1" Metal Faced) (2012-2H, 2012-2H3 Only) sesuves
« Wheel Bearing seesseceeesesvoconnasns
. Flange Segment vueeeecesoacecasssoconssacsasosssassossaacesasaaas

. Screw, Rd, Hd. Mach, #10 - 24 NC x 3/8,....

WHEEL HINGE SUB~-ASSEMBLY
. B‘OCk......--..............................

. Axis SfUdc.l.‘-ll'lll. eeesosssstsesconsnsee eesceeevossosanceente

. SCreW, SOC. Sef ]/4"20 NC X5/]6¢o--- ..... Weeccsses00sscnnsans

ASS'Y.

ot et et e ot ot ot ok o ot ad et et N N et ot ot = ND N) N e =

=

R,

Ll SN S S V]

A.R,

—

N ONN — = = N =



ol.,|¢
gelz|y o
0o0|0|=- O
NG o
2 =
w ol a
Nnnu i
©
w
Z
I
Q
<
=
-
)
o
L

| T

HEAVY
PARALLEL WORK CLAMP

PRINTED IN USA.

C-10-38 CM-10-31 ZI10-17

D-5



INDEX
NO.

=

VAL AN — D

CATALOG
NO.

090-450099
090-279506
106~244130
090-376294
106244155
091-991356
106-243074
090-376286
106-245053
106-243062
091-984112
135-037976
106~245046
106-245087
105-133136
091-986893

CODE NO. C-10-38

TCM=10-31
Z-10-17

HEAVY
PARALLEL WORK CLAMP ASSEMBLY

DESCRIPTION

Parallel Work Clamp Assembly
. Canter Plate . .qeenecoscvnvesons sas viwessss e
. Center SUpPOrt «ueeesinveiomssovis i s ooeseeeeswosis
. Pargllel Work Clamp Sub=Assembly ................
i « Clamp Stud ameseeeseas o6 sumaesoesd@E e nme e
.o Nut, Hex. 5/8=TTNC ..vvvirinnennnnnnnnennnnns
« «Parallel Am ..iiiiiiiiiiiiiiiiien R AR e
« . Clamp Body ccovveniienriinniiinnnnnananainnnns
..Steel Ball ...occiiiiiiiiiniianne, . GRS
N - T L
. . Serew, Soc. Set #10=24NC x 3/8 ...evvvrnvnnnn.
. . Ball Retainer Ring vovvvveiiiiiniaiiieninnnass
.Steal Ball L.iiviiiiiiiiiii ittt
e o SO SCre®W ..iiiieririaccrtacrranntanttanetrann
. . Work Holding Jaw Sprocket ........ccvvnnunannn.
. Screw, Rd. Hd. Mach. #10-24NC x 1/2 .........

D-6

UNITS PER
ASS'Y

19

B = DWW = DU = B =



\-'—’—\/—wv//—\‘_,,,/\v-—/\_._-/——\ﬁ—/\”

- REVISED
AND
REDRAWN
SCL. 12-10-74
|
=
(o]
N o]
(o]
(o] I
(o] 1
o o]
o (@]
=10
° (@]
(o] o '
R ) @
“=“ o
[ | (@]
1@
@)
_“ N (o]
] lo) _
(o]
N (@]
(o]
(o]
(o]
" o ©
| (@] < / \
| o) 1 \\ /
o ! ( /
o i
o .
(o) o 1
@ °
| G2
| |
i
I
\(\I’l\—{.

HEAVY WORK SLIDES

C-10-23 CM-10-33 Z-10-12
D-7

PRINTED IN U.S.A.



CODE NO. C-10-23

“CM-10-33
~Z-10-12
HEAVY WORK SLIDES
INDEX CATALOG UNITS PER
NOQ. NO. DESCRIPTION ASS'Y
Ref. 090-450040 Heavy Work Support Assembly (1612, 1612-0, 1612-1,

2013, 2013-0, 2013-10, 2612-1, 2614-1, 3612, 3612-1,
3613-0, 3613-10, 3613-1, 2013-1)

Ref. 135-052470 Heavy Work Support Assembly (1613-2, 2613-2, 3613-2,
&013-2, ZS-3620, ZV-3620, ZW-3620)

Ref. 094-006921 Heavy Work Slide Assembly (2612-2H)

1 106-233190 o« Work. Transport Bar covesesssevssssosneinsosssosese 2

2 090-279506 . Center Plate (Assembly #090-450040 Only) ..... ceeee 1

3 106~-234529 . Center Support (Assemblies #090-450040 & 135-052470) 1

4 091-178145 . Center Support (Assembly #094-006921 Only ........ 1

5 091-983205 . Screw, Fl Hd. Soc. Cap 1/4-20NC x 3/4 (Assembly
#094-006921 Only) +evuvvvevnrnenns . - 2

D=8



CONTOUR MACHINE
DoALL COMPANY DES PLAINES, ILLINOIS, U.S.A.

SPEEDE ANO BANO ROCOMAMENOATIONS Al RICOMMENOATIONS SHNOW AZE TO B USID AS A
APPLY ONLY TO Dedll DAMO SAW SLADER. MACHSE GLIOL FOR MOee ABOUT RATE,
PERFOTMANCE CAN B NO SITTER THAM THE SAMO USID. SANO UFE. ITC THE INSTRU

ASRATIVE OIAMONO UNE GRINO SMRAL

oY
sl

QAW TOOTH, FOWESE CUT ANG Osill Alk
190, TMDaAdl COMPANYT, DLS PLANGEL ILLINOSS USA.

VIR cappon AL
Aok smus

scAuoP FRICTION PRECISION UTTRESS CLAW T00TH
OPERATION OF JOB SELECTOR DIAL LMPRRIAL BA-MTTAL DARY, PRECISION. BUTTRESE.
L LOCATE TYPR OF BAND MACHINNG ON OUTER EDGS OF

OfAL 2. LOCATE MATERMAL DIRECTLY SRLOW WINOOW.
1 SRUECT SPEEDS, (TC, ACCORTING TO WORK THIOOMSE. COOLANYT DATA
SAW BAND RADIUS GUIDE USE OME PARY DeAlL HD&OO TO 10 PARTS OF WA:II
FOR PRECISION, BUTTRESS ANO CLAW TOOTH FOR GENERAL PURPOSE MIST OR FLOOD COOLANT.
v‘vf:'?t 1 e e ¥ e & e FOR BEST RESULTS IN TOUGH ALLOYS, STAINLESS AND

Winsne NOMFIRROUS SEE INSTRUCTION MANUAL FOR
\ COOLANT AND CUTTING il RECOMMENOATIONS.

FFLOOD M-MIST N-NONE
WORK THICKNESS
. UNDER %"
hndie) %101
Sym over ®

WORK THICKNESS
UNOIR %™

JOB SELECTOR ASSEMBLY

C-8-104 CM-8-53 Z-6-54

D-9

REVISED
AND
REDRAWN

SW.12-18-74 |

PRINTED IN U.SA



INDEX
NQ.

Ref.

*Ref.

PN~

o~ Un

*7
*8
*9
*10

CATALOG
NO.

090-448174

090-435603

090-220781

106-143043 -

094-008380
091-990283
*091-980276
090-044496
106144017
*090-027012
091-988907
091-993741
091-991141
090-426727

CODE NO. C-8-104
TM-8-53
7-6-54

JOB SELECTOR

UNITS PER

DESCRIPTION ASS'Y

Job Selector (1612-U, 3012-U, 1611-H, 2612-1H, 2013,
2013-0, 2012-A, 2012-AT, 1612-0, 3613-0, 1612, 3612,
2013-1, 2013-10, 2012~1A, 2012-1AT, 3612-1H, 3612-1,
3613-10)

Job Selector (1612-1, 3613-1, 2612-1, 2613-2, &013-2,
2618-4, HS-&013, ZW-3620, ZV-3620, Z5-3620)

. Job Selector Dial ....... RNV o2l s 3 sasatanas cesceceans 1
. OuterEdge Felt cvvvevenccanans R 4
. Job Selector Plate s coveevinnnieenneerecancecans .o 1
. Screw, Truss Hd. Mach. 5/1 6-18NC x 3/4 - 1
. Screw, Hex. Hd. Cop 5/16=18NC x 3/4 .....ccuuun. 1
. Acorn Nut 5/16=18NC .cvveienenenanann ercecsncns 1
e Bushing eocvececnsnccacennnsnas e e om s @ Baxs Use
e Bushing covernienneiecncioraniencestanennconaans One
. Screw, Rd. Hd. Mach 1/4-20NC x 1/4 sssesesiivis 4
Wcsher, Lock Shakeproof 1/4 Internal «cvvvvuvenn.n. 4
. Nut, Hex. Jam 1/4=20NC ....covveeenn R 4
. Job Selector Frame ..... e Y P — 1

NOTE: Job Selectors #090-448174 & #090-435403, First Used 9/17/62.
Before This Date #094-008380 Plate and #090-220781 Dial, Must
Be Replaced Together As A Unit.

*NOTE: Starred Items Used Only On Assembly #090-435603.

*NOTE: Last Used On Models:

MODEL
Té13-2
3613-2
1612-3
2613-3
3612-3
&013-3
1612-H
2612-H
2612-2H
3612-H

LAST MACH.
T50-89393
151-69515
152-691017
198-69361
153-691054
199-70125
288-69204
284-69135
206-69308
272-69152

p-10



REVISIONS

QSHA. REQUIREMENT: REDRN
WIRE WORK LAMP DIRECT. TO CONTROL BOX. MOUNT
LAMP SWITCH ON SIDE OF CONTROL BOX OR THE
CONTROL PANEL.

NOTE: . g
LAMP ASSY. #4064 WILL
REPLACE ALL PREVIOUS é

"MOFFATT  PLASTIC LAMPS.

G —— —

e e
TYPICAL

ke X S

8

~ ALTERNATE
I MOUNTING OUT-
-’ SIDE OF FRAME.

i = 1O
e @
2 ~— @
|
| POST :
| HANDWHEEL :
|
| !
| |
| |
USED ON ALL MODELS
g ATTAGH. WITH WORK LAMP
SINCE 1964
LAMP & MAGNIFIER
ASSEMBLIES
PRINTED N USA

C-8-8 CM-8-3I PS-8-103 TF-4-100 F9-6.1 Z-7-61
D-11



C-8-8

“CM=8-31
PS-8-103
CODE NO. ~TF=4=100
“F9=6. 1
“Z=7=81
LAMP & MAGNIFIER
INDEX CATALOG UNITS PER
NO. NO. DESCRIPTION ASS'Y
Ref. 094-061413 Lamp Assembly
1 090-157454 . Bushing covevvevennnnnn.. SNSXeReRSHSIP (8 & (I8¢ 4 & * (3 » ) 430) VEONOHSTs 1
2 090-152455 . Selector Switch, 2-Posuhon STSTXSaTo (5Ta [o¥s [e%a 3% & = GY2¥5 S¥2F5 ee 1
3 091-048207 . Contact Block ........ ceceecons Ceeeeccecenencnenns 1
4 091-333591 . Legend Plate ............. STTSXSITeTs « PXo 6 » 15 o . T e BeTTTS 1
5 090-145459 . Cord Grip Connector ....ccevveoecsnss toecesss ceesns 1
6 090-144114 .Washer ....ccevvvenecnees e et e eee 1
7 090-145053 . "O"<Ring +v000ee ) SOTSXSTSTa [OYa TS = 6Ta s o & = [0 0 B o &' = 5\ 3 HEVEWNS o 1
8 090-1513%90 . Cord Grip +vvvveeesasconnseenssocsscescscsnosanan 1
9 091-988659 . Screw, Rd. Hd. Mach. #10-24NC x 1/4" ............ 2
10 091-993196 . Washer, Lock #10 Sud. ....... 50 3 o 5 o 3 SHVITEIYS s 5 o o s 2
11 091-025049 o Bracket ....cviiieceniiiiecttcececctenrennonnes 1
12 091-384529 . Lamp Sub-Assembly, 19" F!ex:ble Cable, 11'-1/2% Con-
necting Cord .....ccverevccenccccecnacansoccannass 1
13 091-384362 . Magnifier Attachment, Mounfs to Lampshade on Lamp
Part #091-384529. .. .0evvevnneennnnnn. e s M

D~12



Jo

#40532
MAGNIFIER ASSEMBLY

AR

20826
LAMP SOCKET ASSEMBLY

EPHYRS ONLY

#17987,%107026
LAMP SOCKET ASSEMBLY
(2618-4 ONLY)

MAGNIFIER ATTACHMENT
ASSEMBLY

C-10-15 CM-9-3 Z-9-7 PRINTED IN U.SA

D-13



CODE NO, C-10-15
CM-9-3
Z7-9=7
MAGNIFIER ATTACHMENT ASSEMBLY

INDEX NO, CATALOG NO, DESCRIPTION UNITS PER
’ ASS'Y
Ref, 135-005551 Magnifier Attachment Assembly(1612,1612-0,1612-H,1612-1,1613-2,1612-3,
2012-A,2012-AT,2013,2013-0,2012-1A,2012-1AT,2013~1,2013-10,2612-H,
2612-1,3512,3613-0,3612-H,3613-1,3613~2,3612-3,2614-1,2012-1H,2012-2H,
2012-1H3,2012-2H3, 3612-1H3,3612-2H3)
Ref. 090-428723 Magnifier Attachment Assembly(2613-2,2613-3,4013-2,6013-3,6013-H3,2612~1H3)
Ref. 090-477670 Magnifier Attachment Assembly(2618-4)
Ref, 090~405325 Magnifier Attachment Assembly(ZS=-3620,ZV=-3620, ZW-3620)
1 134-174010 . Thumbnut(Ass'ys #135-005551, #090-428723, #090-477670) .vevueeeennnas
091-982421 . Screw, Soc. Hd. Mach. 1/4=20NC X | tiuivivernenannsvrnsacssesssnee 2
2 093-001899 . Post Clamp(Assembly #135=005551)(1=1/2"Post) ceeeseeoreas cooreavasees Use
090-243932 . Post Clamp(Assembly #090=428723)(2=3/4"P0St) c4ssereevreanceenes sanen
090-477639 . Post Clamp(Assambly #090=477670)(3=1/4"Post) v veureersssneasnenes vans
094-000734 . Post Clamp(Assembly #090-477670)(Extra Work Height) e veersessvoasasss One
135-005544 o ThumbiNut sussessassvasssswnssnassessssiivesessvenvosesevassese |
090-451055 Magnifier Sub~Assembly (Assembly #135-005551, #090-428723) ...vv0ven.  Use

—

& w

090-477488 . Magnifier Sub=Assembly (Assembly #090-477670) . \evurreernene vanannes

090-412529 . Magnifier Sub=Assembly (Assembly #090=405325) .uvvvenreeeenssersnsess One
5 135-021046 o o Lons Spring asssinasessavesenasessoaveseossiessseasssassse sesone 2
6 135-052694 . « Magnifier Housing Sub=Assembly ..eeveetescesesseeerssnsecccnennee |
7 135-005528 o o o FrOMB cavessesssiaiinsssasavinansndonssavevnsenevesssviiaioe |
8 091-986%01 .« « Screw, Fil. Hd. Mach. #6=32NC x 3/8 .eveereenrsnvesnane nene 2
9 135-0055346 B T |
10 093-021481 . .+ Lamp Socket Assembly (Assembly #090-451055 Only) vevuvrveereenaees |
1 091-305383 o o « Electrical Cord sevsvessssesscsaressscesassssnsossassssssasesas |
12 091-038372 & Wire Termingl caeceeeecsrsasecasasscnnssscsscsccsssnceacsacces 2
13 091-038349 . Wire Teminal cioseeeeasscrssnccsscassonvacesasssasacsassacans |

14 091-035360
15 091-338848 .
16 091-305375 .
17 091-984062 .
18 091-984104 .
19 091-988519 .
20 091-338749 .
090-195124 .
21 134-173017 .

Socket Bushing ceueseecascsscnsescorcecsoennscesssaosassssnasas
Socket75:W, 125V s apaessennecsescnsossseusasoossssseseevs
Strain Relief tuvueesseesssessncosoronsocernsannsocssrassnnnse
. Screw, Soc. Set #8=32NC x 1/4 1 viueeeereenensasnncssssasasnns
Screw, S0c. Sat #10=24NC x 1/4 1 uvuieienseneessesnconensassssnns
Screw, Rd, Hd. Mach, #8=32NC x 1/4 .1 euusveneennnrennnnnsennans
Lamp (Assembly #090-451055, #090-412529) v vvuusnnenersassncsns
Lamp (Assambly #0902477688) vvuvueersensencenees sosasesesnnssees One
Magnifying Lens cecceeseceeccssasacesasesceracsaaassscssasacance |

“ o« & e =
B ot o b s

C
[ ]

22 135-005593 : Pivot St seuiereneeannsraesoossanee cosvassenssoasaassossosoncns |
23 091-992628 . Washer 5/16" SAE Stdy seseessascssesnescsccrsansensocrasasassaan |
24 135-005627 e o Wing NUt teteiieecncevesrscescasetsssssssssacssnssacsoasscsanse |

25 135-005601 .
091-070250 .
135-008761 .
090-183757 .
26 135-005585
135008720
27 135-005569

Post Arm Swivel Sub=-Assembly (Assembly #090-451055) .00esuvannassss Use
Arm Assembly (Assembly #090=477688) vvuvuvreerresrroenesesnernnnn
Post Arm Swivel Sub-Assembly(Assembly #090-477688, 36" Zephyrs). ...
Post Arm Swivel Sub-Assembly(Assembly #090-412529) ,.vv.vvvessceee.  One
. Swivel (Assambly #135-005601, #091-070250) vvvevveernessoeseass Use
. Swivel (Assembly #135-008761, #090=183757) .vevveeseesssssseees One
« Arm (Assembly #135-005601) (eeuvsannnnnesnsesssssssscsssesnsas Use
091-070243 . Arm (Assembly #091070250) 4 vevuevnserreernseensaasncancannnas
135-008712 « Arm (Assembly #135-008761) vuvuusneiiiesesseneasnnnncnsaansnns
: 091-363440 . Rod (Assembly #090-183757) u.evevvsseceeeesssasssencccsnseess One
Ref, 090-405325 Magnifier Attachment Assembly(Z5=3620, ZV=-3620, ZW=3520) cevuvne suvase

@ % 8 & & % s % e s e ® e * e e 8 e = & = e e @

L

28 090-031089 o JOI s sonsosavensosavecsnosvanevervenstvosionsssesesvenesesessdeis 1
29 090-031071 i} AT T3t STTTaTeTs STaTeTaTeTaTaToTaTors o oTaTa 4Tes 3T TYeVe.c es00i0i0.0 Sitisioitis isiuioiois sioioioisibioiaiss 1
30 135-005544 o ThUMb NUt ieesueeresnctecasensanessssscsacsccassasrsasasacsasane 3
3l 090-229030 v POSE CIaMD 4uvrenserenenenensncnenscsoncasncscnnseecencnsncasseans |
32 134-174010 « Thumb NUt ceieeeerossesertsaasscssassoncossssosssassssoscacansanse |
Ref, 090-208265 « « lamp Socket Assembly (Zaphyrs)ee.eeaeseseeseossasosencrccsasssase |
33 091-353946 « « o Midget Cord Connector ceeeessssssssecsecsssnssssosasanssssssae |
34 090-007923 o + o+ RubberCord cuvreasersssasavasmnviiosssiosoveresssiaesoaseeses ALR,
35 091-353888 e o o BUShing cuviueenrenenaennasaereacncancincenssnsasncanensonce 2
3% 091-353912 - - P P |
Ref. 090-179870 « « Lomp Socket Assambly (2618-4 L,A. Machines) .c.eeesecvecscacecoss 1
Ref. 091-070248 + + Lomp Socket Assembly (2618=4) tuuuuvvuannncvssserssnsncsrsasscnns 1
37 090-183476 o o » SOCkel sisessasscsscnnsnsesaceesseesacessnecveseersesssssaren 1
38 091-988519 « « o Screw, Rd. Hd. Moch, #8=32NC x 1/4 .. vuiurreesssosnennananees 1
39 091-038349 e o o Wire Terminal vuveeseeeriosavsocnncscarensnsssccacsnmansassos 1
40 090-183448 o+ o Cord Grip Connector veseecsescsessssccscssssasvenccossanssasane 1
41 090-007956 e o o Rubber Cord cviecvessanseneeveccacesassasssnsacascansasanssens AR,
42 090-162132 e o o PlugU=Ground suvevvecernccssnsasnsasssscsssssescsscccnnsanee |

D-14



NEW ORG.
SW. 4-14 -T2
REVISIONS
SWI0-15-74

CAK 11-30-78

o e

WEIGHT FEED ASS'Y

C-9-10
E-1

MODEL FIRST MACH LAST MACH,
2013 301-71101 301-74165
2013-0 321-72101  321-74357
2013-1 338-74101 33878245
2013-10 339-74101 339781036

PRINTED IN USA.



INDEX NO.

CATALOG NO,

501747
135-053221
135-063956
091-980052
134-133016
091-993741
134~135045
105-133094
134-054147
134-134188
135-063980
134054147
105-133094
091-993329
091-991273
091-992669
135063972
135-074979
134~135045
090-032756
134-133115
090-032749
090-032764
135-050110
105-134175
105-134183
106=135015
091-980268
091-280545
134~054105
090-275272
090-042599
090-425489
091-181164
091-181172
090-167958
091-306563
091-306670
091-980318
091-306571
105-046023
091-995183
091-992685
093-023299
091-990325
091-991273
090-168717
091-980458
091-993329
091-980748
091-991315
091-993279
090-099714
091-984104
091-984229
090-042599
090-540998
090-168725
091-995183
091-3063555
091-993048
091-9804646
091-984252
091-991224
091-993238

CODE NO, __ C-9-10

WEIGHT FEED ASSEMBLY

DESCRIPTION UNITS PER
ASS'Y

Weight Feed Assembly
Brocket and Cable ASNN“bly S0 seNINrEOTENIETIEROROICIIEROIRIRRORRSOTS
. HOﬁzOnfulPU"eY ﬁusembly...-.-...-..-..‘...-.---o....-....-o.-
. . SC"MN, Hex. Hd, Mach, |/4-20P4C X 3/8 seevc0cevescsscnqncsse
. CQP 0000080000800 E0000EC000000000liE0000000000000000000000T
Washer '12]4 Shdkeproof......-.-.-..-----.-a..........-.-.--
PU”QY R R R
SPQCQf..o-n.aco--t--un.o.ou.-c.-oa-ot-locunoull--n-.cuonoqu

WGOSher coceeecencancc cencceasccstoscacsensssacssossosnscsss

Thumbnu# 0 0e0 08000000000 000000000000 00800AC00NN000000000O0CS
. PU”QY SCI®W sueeenececenes cossncscsncastssanscscsesccscsaas
Washer 200000000006 0000008000000000000000000000000000000000000

spacef.-n--cn-o-a--un..l.oc-occu-lolo-ollola-..-n-coolnocculc

vvﬂ’hﬁf' Lock 3/8u Stdy eeavescecsecsccccses
hhn, Hex, Jaﬂ'a/g-lérqc 6seeevesssecsssnce

WQ&'IQI’, ‘/ " Plain 000N 000000000NIINttcIaneinesovoesseseecncss
Cable Carﬁar..--o.-----n.ctcnqnooou-o--n-c-'o.'.o‘lcaoalolnco
Equalizer PU”OY Asumb|y “eeeacscsesss s0ascssenssssaesssocsssne
L] Nl_ley LR R R L L A R L )

. . PU”QY AXiS coveconcccs
P

. CCP 00 teEtasecerinieeseseenneseeeertecocsscacasascnssens
. Clavis 000000000000 000000600000000I0NIacTatEIIRacEeEsIeTREROEEDnS
. Refaining Rim €008 000000000000000000000deRnesesananEReRInOES
Power Feed Chain SUb‘AGS.mblY 9000 0c0anss00encsccecaravossaRRe
Housing P R P P R R T T R PR PR PR T R R TR
HOOK co0ooenonneveossssnsisossssnis 6os0ssivcoesesesssososssen
. Feed Chain 0800000000000 000060004snINEtIsITTsIBttticonitssvencs
crew, Hex, Hd, Mach, 5/16=18NC X 5/8 sieeccenscccascascscsssons
ivot Bracket Weldment €00000000000000000000setccecessccnrestetas

.
-
-
.
.
.
.
S
Co”ar.Q'...-001.0'.0.-00.-0-...6!0..'..c'.o-nQQ........Q'.CO

Handwheel ASSCMblY 800000000 0000000000000000000csansscotsennEs

. Ro" Pin L R R R )

- . Hamh“l LR R R R R R R R R R R R R R R )
o o HONDI® qeaconssesenssnsssisiiovorios sossetocsressrsossssans
o o PN gssvisseassesecesocitessceionsonsene seosnscossasndesoss
. - ShQR 000000000000 00 0008000 ANINBNININVNNCRORANPIRIRIRTIRORRROGS
Shaft €0 e e 0000000aaNItorsiIeniIcErNesstoectencecesencasecncsocos
Bodl'ing Block seeesvsseosnesassoninsasave B Y P R Y R
SCI"W, Hex. Hd, CQP 5/‘6-]8NC x 1 ‘/2 s0ccccc cevserncctsvessesce

Releass Arm D R R R T T TR Y
wmmff K‘Y LA R R R R R R L R L R R R L R R R R R
Cotter Pin 1/3 Dia, x 1 ‘/2 00000000000 000000000000000OPORIORITORIRTS
WGShOI' 3/4“ S'd. Y YY)
Bruck_ofWeldmonf 0000000000000 000000008000000000000000RIIRCORIARRTS
SCI"W,OV.“ Hd., Mach, 3/8-‘6NC x1 l/4 LR R R R P T P LY TR
NU', Jam 3/8"]6NC Stde sececacoscsssscrcssssssscsssssccesssncsos
. Woight BOOM ,.0eeassscccscscscssccrnseesesvrsasscesersceosssinsse
. Scruw, Hex. Hd. CGP 3/8“6Nc x7/3 T PR R R TR
. wush.l’, Lock 3/8" Stde cevesesesesssstcsnasenesrseescsensossnisa
sm, Hex, Hd. Mach, I/Z'ISNC x3 1/2 “e0cescscccscesvssscssovas
Nm’ H‘x. ‘/2-‘3NC LA R AR R R R A A R R R R R R R R R R R R R R
WQﬂ’IQI’, Lock '/2“ Stde ceeeccancccccecctnscnns cesociosRvs OO N IS
o Miter Gear cocevecocessececoccscnsesststscccccacssccasoassssas
. Scm\v, Soc, Set ’10'24Nc x ]/4 o
SCM, SOC. Set ]/4"2°NC X 1/4 9080000000000 0000000000000000000
Roll Pin 000000000000000000000008000000000QE00000000000FOIERAIRIOES
Power Feed Him. 00000000000 I 0E00Tse 0000c0COOROOINOERIOIOREROES
. Him. Mim 0080000800000 00RCINRRNIVNNRANININNBRRERIRIRARNEORIS
Cotter Pin 1/8 Diag x 1 ]/2 SE0E0NNENNI0TINNIE000RIREO0RSTRCCOROOSSE
Chain Roller 0000 000000600060000000400000E 0EECROsEsEcTRIOseEncEcaran
WQShQI', wmht 1/2“ Stde ceeeseicesenssige seccevccvccnesdcncenee
SCI’QW, Hex. Md. CQP 3/8-]6Nc X1 cecescetancoocceciiansonsasieio
scﬂ’", Soc, Set ]/4-20P4C x ‘/2 evssececcas tescccee
Nm' H.x' S/I&ISNC (AL R R R R R R R L L R R R R R ]
WCSth, LOCk 5/‘6“ s'd. 0000000000000 0000000000000000d0staccenuca

®es0ccsccnnesscncecen

© % 4 8 8 6 & 8 6 8 6 B S 8 8 8 % B S 8 B O B S 8 4 s 6 T 4 A s s s 6 s e s s e e s E e s AR s s s s e s s e s s se s s

*NOTE: Starred items are part of Hinge Assembly #090-447962,

E-2

—-o~—-o~N—-N-d—oNNNN—‘—‘—-OG—-N.h—-—‘NN—-N—---d--—-4--—lN—-m—'—lN—'h—"‘N—'—"‘NNNNN-‘—-‘—""""—‘N"‘



TSI SORIT TR OIS TONAOARTERE,

P o o
9 [l

@3

SW. 4-14-T2

SW. I0-15-74
CAK 11-30-78

|

/

bbbdedd d bk

©

2013

WEIGHT FEED ASSY

MODEL FIRST MACH. LAST MACH,
301-T101
2013-0 321-72!01
2013-1 33874101
2013-10 339-7410!



INDEX NO,

Refo
1
*
*3
*4
*5
*
+7
*g
*9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38

CATALOG NO,

501747

090-447962
134~131069
105~13509¢9
135-063964
134-133016
134~135045
135-063998
091-993741
091-980052
091-980441
091-993329
090-213448
105-131056
105-134019
105-134100
090-167966
105-134118
090-0446178
105-131122
091-980466
091-991265
105-133169
105-133086
091-980425
094~010352
093-028520
105-131130
135-050128
091-995472
105-133144
105-135107
090-275256
090-087867
091-980128
091-991158
091-993212
093-013423
091-980268

Weight Feed Assembly

CODE NO.,

C-9-11

DESCRIPTION

UNITS PER

ASS'Y

Weight Feed Assembly

Hinge Assembly 600800000003 000000000000000 000000000
. Handwheel 00000000000 000060000000000000060008006000
Power Feed Cord 0000000000000 060000 200000000000 0e
Verﬁcal PU“ey SUb"AssemblY €0 0cs00000000 00000000

Cdp 00 000000000000000000000000000006 00000000600

[ ] PUIley 000 0000000000002 0000000e0000000 00000000

. Wosher, #1214Shakeproof..........-...-.......
. o« Screw, Hex. Hd. Mach, 1/4=20NC x 3/8 .eseeeece
Screw, Hex, Hd, Cap 3/8=16NC x 3/4 vessvesescoe aos
WGShef, Lock 3/85"d. 060000000000 0000000000080000 00
. Weight Bracket Screw Assembly .eeeesecacccoccncens
o o Weight Bracket ¢seceeessccesssassvecossascsnnns
« o Weight Adjusting SCreW seeseeessssssscesass soee
NUf...............................‘.......‘......
. Cable Beam $0060000000060000000000000000000000000
Pin 000000 C0 0060000600000 00006000000000000 00000000000
Refuining Ring 000000000000 000000000000 0000000000000

weig*’f 9008068008000 00¢000800080000ac0 8000000000065

Screw, Hex. Hd. MGCh. 3/8-16NC x 1 eevecsceececcoe
NUf, Hex.3/8-16NC 000000000000 000000000000000 0000
Chain Anchor 000000000300 ¢06000000000000000000000000
Weighf Bracket 0000000000000 00000000000000000000 000
Screw, Hex, Hd. Cap 3/8=16NC x 1/2 s 4evees sesscscs
Weighf and Sdfefy Bm(:kefooo-‘oounotoaccooo.co-ouoco
Release Lever 0000000000000000000000000000600000 00000
Foof Peddl.........‘.......................'.... L
ChainAssembly 00 0000000000000 000000000000000000000
° Rd. Hd. Rivet 3/]6" Diao x5/8 00000000000 C000000 0
. ChcinAnchor 0000000000000 70000800000000000 000000
. Chain ©00000000000000060000060000000000¢0000000000

L] Hinge Bmckef 0 000000 00000000060000000000008000000

Dowe' Pin (A XN RN NNENNNNEENNNNNNENNNENENNINNNNNNNNENNRNNN]

Screw, Hex. Hd, CQP ]/4‘"20NC x 1 ]/2 esesscetcscecee
NUf’ Hex. ]/bzoNC 008 0000 0080000020000 0000403008 00 ¢
WQSher, Lock ]/4(! Std, 0©09000000000000000000000000000

Catch Bkaef 0000000000806 0006000060000000080000000 ¢

SCI‘eW, Hex, Hd, CCIP 5/]6-]8NC X 5/8 cec0ecessscace

SfUd 0000 000000000000 006060000000000000000000820s00 "

1
2
1
2
1
1
1
1
1
7
1

3

1
1
1
2
1
1
2
1
1
é
1
1
2
1
1
1
1
1
1
1
1
1
1
1
1
1
8

*NOTE: Single Starred items 2 through 9 are part of Bracket and Cable Assembly#135-053221,
**NOTE: Double Starred items are part of Hinge Assembly #090-447962,

E-4



REVISED
AND
REDRAWN
SCL 11-25-74

RIP FENCE ASSEMBLY

C-l0-6 Z-9-5 PRINTED. IN U.S.A
E=5



INDEX
NO.

Ref.
Ref.
Ref.

0 NONWy

10
11

CATALOG
NO.

090477795
135-005429
135-005437
105-163026
111-163028
091-982785
135-051787
135-052512
134-065044
105-163034
105-164032
091-982785
135-005440
135-005486
091-984252
105-140048
135-005445
135-005452

CODE NO, C-10-6
Z=9=5

RIP FENCE ASSEMBLY

DESCRIPTION

Rip Fence Assembly (26" Table)
Rip Fence Assembly (30" Table)
Rip Fence Assembly (24" Table)

. Clamp Guide (090-477795 & 135-005437) ...........

. Clamp Guide (135-005429) .....covvevvvencnnnnnne

. Screw, Soc. Hd. Cap 3/8-16NC x 3/4 ...cvevnnnn.

. Rip Fence Sub-Assembly (090-477795 & 135-005429) .

. Rip Fence Sub=Assembly (135-005437) ..... teesseces

.SpringClip ...... o R R S B SR B e S el

. Clamp Ber ..... T R R T K

. .Clamp Bar Serew .....viviiieennccicncncisoanns

. Screw, Soc. Hd. Cep 3/8-16NC x 3/8 susveviueis

. « Work Guide (135-051787) . .ovvverereneveceannns

. Work Guide (135-052512) v.ovvvevrveennccnonnnns

. Screw, Soc. Set 1/4=-20NC x 1/2 oo vvvvvrninannn.

. . Handwheel Assembly ............. .

. Clamp (135=051787) v ivivierrcnsoncraoncnnanns

. Clamp (135=052512) seeivessssisenosossnsnosmnss

E-6

UNITS PER
ASS'Y

—t d et N) = =t NI N = N) =t s N) —t



RIP FENCE ASSEMBLY

Cc-10-27 PRINTED IN USA.

E-7



CODE NO. C-10-27

RIP FENCE ASSEMBLY

INDEX NO. CATALOG NO. DESCRIPTION UNITS PER
ASS'Y

P
(1]
-

. 090-468976 Rip Fence Assembly
091-982785 Screw, Soc. Hd. Cap 3/8-16NCx3/4..................
090-314493 Clamp Guide ceeuevescrssscsscacessivassosaesssssnssse
090-314501 Rip Fence Sub=Assembly .ieeeeeetasecsssccsaseacassssne
105-164032 Clamp Bar SCrew seeeeesesescceescosssscsssacsssssss
]35"005486 Work GUide 00000000000 a08000000c00c000000000000000
091-982785 Screw, Soc. Hd. Cap 3/8=16NC x 3/4 svsveesscsssoses
091-984252 Screw, Soc. Hd. Set 1/4=20NC x 1/2 f1ve tesaasosscss
]05"]63034 Clamp Bar £ 0000000000000 000000000000006000000060600000
134-065044
090-468968
105-160048

spring Clip 000000 00000 0Q000C0COOCOENROIEOCGOIEOEONDOPNEOSOINVNINGAOEEOEPORNOETIETOSDO
Rip Fence Clqmp 000 Q0000060200000 2000808000000 006000¢s0
Handwheel Sub=Assembly .veeesesceessccssccosccnsces

— =000 NOCUGHAWLWND-—

- O
—_— et N = NI N = N == = N



SECTION €-C

UPPER ASS'Y OWER ASS'Y
120143 —STEEL BACWP V6 THRU 12— 12042

WITH CARBIDE BACKUP

17861 ~CARBIDE. BACKIUP 5/8' THRU 3/4 — 8168

SAW GUIDE SELECTION
121230

C-7-18 CM-7-23 PRENTED W USA

E-9



CATALOG
NO.
090-115411
090-115296
090-178617

091-984450

091-332023
091-354415
090-252529
091-982421

134-085026
090-183377
090-172180
090-115411
090-115296
090-181686

090-252586
091-982421

134-085026
090-172180
090-115411
090-115296
093-030112
091-984450

091-354415
091-332023
090-252537
134085026
091-982421

090-183377
090-172160
090-115411
090-115296
091-201194
090-335092
090-334314
091-081166
091-982447

134-085026
091-354415
090-183377
090-172180
090-115411

090-115296
090-177320
090-252578
091-982447

134-085026
090-172180
090-115411
090-115296
093048437

091-212100
094064300
091982447

134-085026
091402040
093048445

091-212100
091402040
091-982447

134-085024

M121230
SAW GUIDE SELECTION
INDEX CATALOG UNITS PER  INDEX
NO. NO. DESCRIPTION ASS'Y. NO.
HEAVY DUTY GUIDES (STEEL BACKUP) 15
Ref. 091-201434  Upper Saw Guide Aus'y.(1/16 10 1/27 16
1 090-380767 . Upper Saw Guide Block ........ 1 Ref.
2 091-982447 . Screw, Soc. Hd. Cap 1/4=20NC
xVel/d ooiiiiiiiinianennnnss 2 1
3 134~085026 Wather ..ivieeiinrensnannnnns 2
4 090-115403 . BearingCap ..... seasscescnsene 1 2
5 090-115411 ., Retaining Ring ..... e+ « « SERGNE | 3
[ 090-115296 . BoOriNg .ccveeninnrnnnenrarons 2 4
Ref. 091-201424 annr Saw Guide Ass'y.(1/1 6'hol/2') 5
7 091982447 . Screw, Soc. Hd. Cap 1/4=20NC
x1=1/4 .ooooiiaan, ievseTeseie 2 6
8 134085026 .Washer ..c.ccvvevririnannnnens 2 7
9 090-377383 . Lower Saw Guldo Slod: ..... ers 1 8
10 090-115403 . BearingCap .cvveevevncnnas e 1 9
n 090-115411 . Retaining Ring vocevvvncnannns o 1 10
12 090-115296 . Bearing sessssssrscessnve B Ref.
Ref. 090-115288 Uppov Saw Gwdn A-‘y(S/B'b3/4')
Ref. 090-115304  Upper Saw Guide Ass'y(1™) 1
1 091-984450 . Screw, Soc. Hd. Set 5/16=24NF 12
X1/2 ciiieninneniecionenas PRI |
2 091-203495 . Soc. Hd. Pipe Plug «ecvvuuanss 1 13
3 091-982421 . Screw, Soc. Hd. Cap l/4-20NC 14
x1(5/8"103/4" covuviinnnane 2 15
091-9682447 . Screw, Soc. Hd. Cq !/4-20NC 16
x1-1/4 (17 ....... sisiesie s ee e 2 Ref.
4 090-115403 . BearingCap ....... estescssnse 1 1
5 090-115411 . Retaining Ring ..... N N A 1
é 090-115296 . Bearing .ecc.ieece- RS 2
7 134085026 . Wather....c00uenn. sessesscoee 2 3
8 090-252529 4
S
090-252537 6
Ref. 090-115437  Lower Saw Guide Ass'y. (5/8" to
4n 7
Ref. 090-115429  Lower Saw Guide Aws'y. (1™ 8
9 091-982421 . Screw, Soc. Hd. Cap 1/4=20NC 4
xl(5/8"h3/4")... ......... 2 10
091-982447 . Screw, Soc. Hd. Cap I/A-ZONC Ref.
x1=1/4" (1% ..... escsersnnens 2 1
10 090-115403 . Bearing Cap «evveenvececananes 1" 2
1 090-115411 . Retaining RIng «.ocvuvvennns FOVSI | 3
12 090-115296 . Bearing ...cecvsevccvencanenas 2 4
13 134-085026 . Washe? ...ccvvvenenrecnans cer 2
4 090-252586 . Lower Saw Guide Blod: (5/8° to 5
/AT . eieieaiirnnsicenniaoees USE 6
090-252578 . Lower Saw Guide Block (1) .... ONE 7
HEAVY DUTY GUIDES (CARBIDE BACKUP) 8
Ref. 091199182  Upper Saw Guide As'y. (1/16" to 9
/29 10
1 090-380767 . Upper Saw Guide Block ........ | Ref.
2 091-982389 . Screw, Soc. Hd. Cap 1/4=20NC n
X5/8 ciueiriosnneotrsacacen. 2 12
3 134-085026 . Washer ...ocoveecevnccacnones 2
8 090-172180 . Bearing Cap +eevenrroccnanans o1 13
9 090-115411 . Retaining RIng +cecuues sscescse | 14
10 090-115296 . Bearing .c.ccccvceraveanancnas 2 15
Ref. 091-190017 an Scw Gusdo An'y. (1/16" 16
1/29 Ref.
) 090-377383 . Lower Saw Guids Block ..... eee 1
12 091-982389 , Screw, Soc. Hd. Cap 1/4=20NC 1
X5/8 civurinnannns B ] 2
13 134-085026 . Washer ...ccvecvcnccececes esee 2 3
14 090-172180 . BeoringCap .- covvvecvsncaess 1
4
5
**NOTE: If Your Machine Was Equipped With Two Ref.
Coolant Lines to the Upper Saw Guide, Order
Additional Parts 091-094524 Swivel Joint, Qty. é
1, 090-160011 Barbed Imert Qty. 2 and Delete 7
091081166 90° Barbed insert, Qty. 1. 8
4
10

E-10

094-067683

. Lower Saw Guide Block ...... o0

CODE NO. C-7-18
CM=7-23
UNITS PER
DESCRIPTION ASS'Y.
. Retaining Ringeoeneevennn.nns 1
T T 2
Upper Saw Guide Ass'y. (5/8" to
3/4%
. Screw., Soc. Hd. Set 5/16-24NF
% 1/2 saisesesvaisinivesviieies 1
. Pipe Plug ...... sesecsssscsnss 1
«Locknut ceiiiiiniiienananee e 1
. Upper Saw Guide Block ........ 1
. Scraw, Soc. Hd. Cap 1/4=20NC
% I| .Tren S EreTaTereranas seeen 2
Washer ...cceveenrinnnnrennes 2
Guide Guard ...ovevenaeecdinn 1
. BearingCap ..... s se=nse cneee 1
. Retaining Ring ..cc.... 3T SLTT 1
- T 2
LawSchundo A-‘y. (5/8" to
yan
. Lower Saw Guide Block ....... 1
. Screw, Soc. Hd. Cap 1/4-20Nc
3 PP cesnacassmanssan. 2
Washer 2
Becring Cap .... 1
Retaining Ring 1
. Bearing 2
UpporSamedo Ass'y. (17
. Screw, Soc. Set 5/16=24NF x
1/2" coeessnsunssossavssovinn 1
o lockout .ieeiiiiiiinianes Sood 1
Pipe Plug ...... sows 1
Upprchmdo Blod: .e- 1
cWaher . eeviinaiiiiieinninans 2
. Screw, Soc. Hd. Cop 1/4-20NC
2
1
1
1
. 2
Upper Saw Guide Ass'y. (1)
. Coolant Nozzie .......ce.... 1
. Upoper Saw Guide Block ..... . 1
. 90° Barbed Insert .....ccec00ne 1
. Screw, Soc. Hd. Cap 1/4=20NC
2
2
1
1
. Beoring Cap ...... R .o 1
. Retaining Ring <eevieanaan.. eve 1
. Boaring cceeevccccccancnns cess 2
I.owwSchu-do llod: m
. Lower Saw Guide Block ........ 1
. Screw, Soc. Hd. Cap 1/4=-20NC
X1=l/4 eirininnnnncenaann 2
. BawingCop ...... cosacces coee 1
. Rataining Ring .coeeecccaccanes 1
. Bearing ..ccceuee cesiessessnes 2
+ | Inch Upper Saw Guide Block
ly
.+ Bock=Up Insert «eeveneenenanns o
- Upper Saw Guide Block ........ 1
. Ser. Soc. Hd. Cap 1/4=20NC x
1=1/4 oeiiiirneenasencananes 2
Washer .ioceiniiiiiiinana. s 2
Pivot Bolt ..ovvvinininnnnanes 1
||nch|.ow$aw6md. B|od(
Sub-Assembly
. Back=Up Insert ........... R |
- Plvot Bolt ....... Gaeneivasesd |
« Ser. Soc. Hd. Cap 1/4=20NC x
T=1/4 iviirreinnnnsananenns 2
. Washer ...... PP cesecsanse 2
1



UPPER ASS'Y LOWER ASS'Y
2808I-~——16 THRU VZ———— 28082

. _
Ol T — ﬁ% !
: Jo I I I g STEEL & CARBIOE
= AN
AN !
\ D 5
NL 6 | =F s355

*44804 SAW GUIDE SELECTION
ACCESSORY 2121230

Cc-7-20 CM-7-28 PRINTED IN USA

E-11



INDEX
NO.

CATALOG
NO.

PRECISION GUIDES

Ref.

mNO(ﬂ#uN—'m&uN-‘

090-115197
091-984450
091-203695
091-982389
134-085026
090-252495
134-080092
091-985010
090-115072
091-985010
134080092
091-982389
134-085026
0590-252479
134-080092
134-084185
135-090439
134-083096
134083120

IRAL GUIDES

090-248723
135069532
NA Alene -
NA Alone
090-248715
135-069524
NA Alone
NA Alone

HIGH SPEED GUIDES
Ref.

N —

90° SAW GUIDE BRACKETS

3
4
5
6
7
Re
8
?
10
n
12
13

Ref.

LN —

090-280819
090-279811
091-982389
134-085026
091373399
090-115411
135-022804
090~184151
090-282827
091-962389
134-085026
090-279837
091-373399
090-184151
135022804
090-115411

090448044
135036473
090~273975
091-982421

090-116583
091-982397
090-275966
090-292616
093-021780

090-044991

090-044983
090-044975
090-044967
090-044959
090-039403
090-039595
090-039587
090-039579
090-039561

CODE NO. C-7-20

CM=7-29
121230
SAW GUIDE SELECTION
UNITS PER

DESCRIPTION ASS'Y.

Upper Saw Guida Assembly (1/16" to 1/4")

. Serew, Soc. Set 5/16=24NF x 1/2 ..ecvvunnnnn sew s s s ae 1
. Soc. Hd. Pipe Plug ..... R T X T T T o eveseievase ass 1
. Serew, Soc. Hd. Cap |/4-20NCx5/8 ....... e saseseveseses 2
. Washer ...ovvinnsnencannns sessceeseess esvsssae cseed Seaesees 2

.UpperSchuidc BOGk cceueviccocnarsaconrasocnssnccesdsis e 1

. Bearing Sub-Assembly (See Detail) .....c..unu. Seameseeve ORI 1

. Scraw, Soc. Set 718-32NC x 1/4 ....... vevavae ST e eI e 1

Lower Saw. Guide Assembly (1/16" to 1/4™

. Scraw, Soc. Set f8-32NC x 1/4 .......... 09,009 0189:0:8,8 0.0 /8 K00 X 1

. Bearing Sub=Assembly (See Detail) .....ccicvivvnnnnan cesesasee . 1
. Screw, Soc. Hd. Cop 1/4-20NCx5/8 B Y L T e S s T 2
- Washer ..vviieiereninrnanns Sevenes sevesee 2

. Lower, Saw Gmdo Block seonesevenssniviaieseovesanssrsosevnse 1

Bearing Sub~Assembly

. Shaft ssvenvanvessssssssssssscsccane va s s e T e 1

. Bearing ....oeene.en.. S S RS = 53 1

cRoller Seal ...cc.coocniraiiinTTi A R dRON SF TR OSSO bS RO TR . 1

- Washer ..vvevninrennnnrnanaans Cesvecoveser RIS S s ER NS s s 1

Spiral Saw Guide Assembly (Upper)

. Eccontric Guide ..veorievencnncnananns B p— 1

.TiraOnly +ovvvenvnnancnns EOROEEEEN TR e deseeie 5 1
cRimOnly covvenneirieieniiiiceaacannaans sesemensess esessve . i

Spm.:l Saw Guide Assembly (chnr)

. Plain Guide ..... o <5 SHTIRTETete STTa PSR svesisasevenn saveeee 1
.TinOnly seaaaasay T T Ty O T LY 3 . S 1
RImOnly covnvninnnnnncann essemesP oo TS D A PP R SR SR 1
Upper Saw Guide Assambly (1/16" 10 1/2%)

. Upper Saw Guide Block ...c.ceecvicecinnncccaronescsncsennans 1

. Scraw, Soc. Hd. Cap 1/4=20NC x 5/8 .vcviveenceansrsennnnacna 2

. Washer ......... vemsae e savievaTEesee R R P T 2

« Plug sevesesssecscesccsnnacss cveveievei D Seeene 1
Retaining RING «..vscccrceccrcansrecessnsnsssannnsssnsassenns 1
. Bearing ......a.. 1

. BearingCop ...... 1

Lower Saw Guide A-nhly 116" I’o 1/27

. Screw, Soc. Hd. Cap 1/4=20NC X 5/8 .covvvrvrncnnenns e devs 2
.Wclh.f ................. e Py R I AT SRR T 2
. Lower Saw Guide Blod: BTeTeTele e o a e o ne vennae teranane coso oy 1
« Mlug didinsessasesssssssses et e oNe e L R P Y 1
< Boaring Cap .evecirncnianciancnacastanncciannnns eesasarcesas 1
. Boll Bearing +.cceceecnaiinnciiiincanicacatenenn slaisivis = = s]=lslsleTae 1
e RBIOIMNG RING wevveeeennenscsnsensnenacnnecnsensnsenennens 1

90° Saw Guide Assembly

o 90° Elbow ceviivonsesseveresascvensesiosaisassossossieasaiisse 1
« Upper Angle Block ooiccnvncvcininrncasssosencncscnancsnsnnans 1
.Saw, Soc. Hd. Cap 1/4=-20NC x 1 .covnincnannan sislelelsle a[8 = + oT5Te 2
e Nipple cveiiiiieeeenrenrecenioresenacasacesns BTe SRTETTTTY: of ofeTeTa 1
. Screw, Soc. Hd. Cap 1/4=20NC x 3/4 ........ tescsenncanssn . 2
1

. Lower Angle Block .

susasecsanse

. Conter Plate 24 x 24 Table (Not Shown) .....

. Conter Plate 30 x 30 Table (Not Shown) .....

STEEL AND QRA;RBIDE INSERT SELEC“ON
3

Steel Insert (4 Req'd)
1/16*
/2"
1/8"
/16
1/4*
3/8"
1/2°
5/8*
3/4"
1-

E-12

Ref.

090-161488
090-161704
090-132911
091-058941
090-132929
090-089822

cesracescetasacnnes USE
vesessessesssase oo ONE

Carbide Insert (4 Req'd)
1/4"

3/8*

1/2*

5/8"

4"

‘ L]



TYPE I
ROLLER & SPINDLE ASSEMBLY

9y

|l

IIVII’/.

@

28968
NOTE: ALSO USED FOR 14,1/2,3/4
BANDS WITH FLANGED WHEELS

12230
SAW GUIDE SELECTION

C-7-I8 CM-7-27
E-13




INDEX CATALOG
NO. NO.

SAW GUIDE SELECTION

TYPE | = ROLLER AND SPINDLE ASSEMBLY

REF. 090-289844
REF. 050-289802
REF. 090-289745
! 090-182965
2 090-289851
090-289810
090289752

3 090-115296
4 091000443
) 090-115411
REF. 050-289828
REF. 090-289786
REF. 090-289760
6 090-289836
090-289794
090-289778

7 090-115411
8 091000443
9 090-115296
10 090-182965

UNITS PER
DESCRIPTION ASSTY
Roller Sub-Assembly 1/4" Side
Roller Sub=Assembly 3/8" Side
Roller Sub-Assembly 1/2* Side
. Becring Shaft ...cccveecncnene 1
.Roller 1/4" . 0iuiuiieniaannnss Use
. Roller 3/8% veereenccnncnnns e
. Roller 1/2"....... etecacrenas One
« Bearing (N.D. Z99500XRIE) ... 1
. Internal Ring .ecevevseaccsons 2
- SAGD RING cveeneveneesennenes

Flanged Roller Sub=Assembly 1/4%
Backup
Flanged Roller Sub=Assembly 3/8"
Backup
Flanged Roller Sub-Assembly 1/2*

Bockup

. Flanged Roller 1/4% ..........
. Flanged Roller 3/8"
. Flanged Roller 1/2*
. Snop RiNg ceveenececnccccecen
. Intemal Ring vcceccenvennacan
. Bearing (N.D. Z99500XRIE) ...
. Bearing Shaft .c..ccvevceeacas

TYPE IA - ROLLER SAW GUIDES WITH ROLLERS

Upper Roller Saw Guide Assembly 1/4"
Upper Roller Saw Guide Assembly 3/8"
Upper Roller Saw Guide Assembly 1/2%
Select flanged backup roller sub=ass'y
from type | detail ond parts list.
. Upper Saw Guids Block .......
Select side roller sub=ass'y from type
1 detail and parts list.
. Ser., Soc. Hd. Cop 1/4=20NC x
3/4 (Not Shown) ceeeeveccanes
« Washer, Lock 1/4 Std. (Not
Shown) ceceeesccessensnssene
Lower Roller Saw Guide Ass'y 1/4"*
Lower Roller Saw Guide Ass'y 3/8"
Lower Roller Saw Guide Ass'y 1/2*
Select flanged backup roller sub=
ass'y from type | detoil and parts list.
« Lower Saw Guide Block cvesases
Select side roller sub—cm'y from type
1 detail end parts list.
. Ser., Soc. Hd. Cap 1/4=20NC x
3/4 (Mot Shown) .oivverenenaas
. Washar, Lock 1/4 Sd. wonvere.

TYPE |l = ROLLER AND SPINDLE ASSEMBLY

REF. 090~292566
REF. 090-292582
REF. 090-295064
1 Ref.
2 050-285604
3 Ref.
091-982397
091-592212
REF. 090-292574
REF. 090-292550
REF. 090-295056
4 Ref.
5 050-289612
6 Ref.
091-982397
091-993212
REF. 090-289679
1 091-007583
2 050-013038
3 090-017759
& 050-015684
5 090135302

Side Roller Guide Assembly

. Guide Roller 1™ .. .cicvene.s
« Retaining Ring.oeerceenaceacns
+ Bearing ceceece secccennneonns
. Retaining Ring.ceeceencencnnss
- Spindle seeieeiiennieieannaaes

Use
One

—— ) —

NN

- N =

INDEX
NO.

REF.
é

7

8

9

10
Ref.
Ref.
Ref.
Ref.
Ref.
1

2

Ref.

a‘oﬂ\l

o ® NG N—:

— — et s 2O
» N-‘Og'
.

E-14

CATALOG
NQ.

090-289687
091-007583
090-013038
090-017799
090-015686
090-135302
090-207994
090-208075
090-202920
090-210725
090-202938
090-135302
090-135310
099-135401
090-135336
090-135427
090-135351
090017799
090-013038
090-015586
090-207986
090-208083
090-202953
090-210717
090-202961
090-135328
090-135419
090-135344
090-135435
090-135349
090017799
090-013038
090-015686
090-13502

CODE NO. _ C-7-19

CM=/-2/

UNITS PER
ASS'Y

DESCRIPTION

Backup Roller Guide Assembly
. Guide Roller 1" ..vivvennann Wea
« Retaining RING ccecvevrecnnnnnn
. BOaring .iciieveciannnecnnnnan
. Retaining RINg .cvceveennncanes
Spindle cviueiiiiciiiiinnnnen
Guide Roller Ass'y 1/4" Side
Guide Roller Ass'y 3/8" Side
Guide Roller Ass'y 1/2* Side
Guide Roller Ass'y 5/8" Side
Guide Roller Ass'y 3/4" Side
. Spindle c.ceiviiiiiiniinninaee
. Guide Roller 1/4” . .c.vvienns.
. Guide Roller 3/8" ..c.cuvvunnnn
. Guide Roller 1/2% . civvvecannnn
. Guide Roller 5/8" ..cceeenennas
. Guide Roller 3/4"....ccrve....
. BOAriNg ccvantvencatitcsanaaan
. Retaining Ring cevvvsecncnnnnss
« Retaining Ring vevuvveresncanns
Backup Roller Guide Ass'y 1/4°
Bockup Roller Guide Ass'y 3/8"
Backup Roller Guide Ass'y 1/2"
Backup Roller Guide Ass'y 5/8*
Backup Roller Guide Ass'y 3/4%
. Backup Roller 1/4% ... ........
. Backup Roller 3/8" ...cvvenaess
. Backup Roller 1/2" .....
. Backup Roller 5/8" ..veuevunnns
. Backup Roller 3/4" ...uuuevnnnn
. BOOTiNg caceccenacnanniann svde
. Retaining RING vevvenscncncnens
. Retaining Ring «evevvcaeceances
e Spindl@ covirrrinrecnicanaeans

seseses

Roller Guide Block Assembly

091095174
090-335175
091-982363

091-993212
090-335092
114-145287

107-0151045

091-984484

090-017419
090-336363

090-172156
090-277435
090-021403
091-982355

090-017419
091-984492

Upper Guide Sub=Assambly
« Upper Guide Block .ouvevaannes
. Ser., Soc. Hd. Cap 1/4=20NC x
1/2 cesccassesoncesccsnssossn
. Washer, Lock 1/4 Std. .eovaenen
. Coolant Nozzle .oecenreeannans
. Closs Nipple .ccoccveeneannens
. Hex. Pipe Nippi® .cvuvevacnnse
. Ser., Soc. Hd. Set 3/8=16NC x
8 ceoenseossrssdevenssiniis

o MlUGisaininsvarisnosasssnsiose

. Cloth Bog (Not Shown) c.cevueee
Lower Guide Sub=Assembly

« Lower Guide Block
. Chip Deflector ..coeevaciecacee
. Ser., Soc. Hd. Cap 1/4-20NC x

R R

e Plug eaescscnsinrsisocassvasss
. Ser., Soc. Hd. Set 3/8-16NC x

1/2 seesesnsnsavsvivavssesses

—— N —

Use

Ons

—_ N -

Use

One

— et N

—_——NnN

NN



REVISED
AND
REDRAWN
SCL. 12-10-74

(&)

Bl

Q

SCREW FEED ASSEMBLY

C-10-29 CM-10-17 PRINTED IN US.A.
F-1



INDEX
NO.

REF.

REF.

*
0OV P WN —~

*9

11
12
13
14

CATALOG
NO.

135-062123

090-454679
135-062115
091-988956
091-984104
111-284188
111-030078
111-034013
090-042557
134-031061

135-052249
091-988386
105-034029
105-035026
105-035018
105-034011

CODE NO. C-10-29

SCREW FEED ASSEMBLY

DESCRIPTION

CM-10-17

Screw Feed Assembly (1612, 1612-0, 1612-1, 2013,
2013-0, 2013-1, 2013-10, 2012-1A, 2012-1AT, 2612-1,

3612, 3613-1)

Screw Feed Assembly (1613-2, 2613-2, 3613-2, 4013-2)

. Feed Screw Bracket ....vceeevennnces eiois

. Screw, Rd. Hd. Mach. 1/4-20NC x 1/2

DRI B

. Screw, Soc. Set #10=24NC x 1/4 +.vvvvinnenns

aCO'IOr LR L B B B B B B B N
. Screw Feed Handle & Screw Sub-Assembly

D R desvse see

« « Screw Feed SCreWw .uoveveecererenncnses O T
s s RO PO woe essniarnain oia o
. « Screw Feed Handle ........... TR
. Screw Feed Swivel Sub=-Assembly .......... EoRmeE
. . Screw, Rd. Hd. Mach. #6=32NC x 1/4 .vevuvnnnn .
o: v SCrBW. Foed Koy iis v evssvvvevesusvosoass deei
i o teel Ball . ovensvocrssiwiesisiiss 85700, S
« « Detent Spring «..... oo eieis 04678 40 s

« « Screw Feed Swivel

*NOTE: Starred Items Used Only On Assembly #090-454679,

F-2

UNITS PER
ASS'Y

— et ) ot et et ot et et emd b = ) —



Y
REVISIONS _|
o
5
o
. 6
Q .
= 7
8
E
(1613 EEOBC
A Ao

o

TABLE & TRUNNION
ASSEMBLY

C-3-5I
F-3

MODEL
2013~
2013-10
2013-2
2013-20

0l3
%OB-O

EIRST _MACH LAST MACH
33874101 338-78245
339-7410  339-781036
396-7810!
377-7710I
301-74161, 30!-74165

32

TSy 21188y



CODE NO, C-3-51

TABLE AND TRUNNION ASSEMBLY

INDEX NO, CATALOG NO. DESCRIPTION UNITS PER

ASS'Y

Ref.
1
2

- O
S oONOOG A W

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26

095-038253
090-553033
091-333203
091-333211
090-242447
090-406455
091-980656
091-993279
091=980466
091-992644
090-~406497
135-005163
091-993329
090-045998
090-038613
091-994012
134-033158
091-988378
090-104902
090-042094
114~004732
091-981068
091-992685
091-991414
090-105016
090-163510
091-982918
090-394644

Table and Trunnion Assembly

Téle 0 @6 060000008 000¢06080806000000008000060000600006800000s800
Shim 96 8 000000 0000000000000 0000000000008 000000¢Ds00sSsTS
Shim 0006 80000 00 0¢5 0000000000000 00 008 006000¢006000060000cc0a0s0

Lower POSf BIOCk S0 60600000 000000000 C00C0COECEEBDONIICCEQEIONNISTOITS

Tmnnion 00000 00060000000000080 0000000000000 00000000000

Screw, Hex. Hd. Cap 1/2=13NC X 1 ceeeecsvoassacocanns
WGSher, LOCk ]/2 Sfd. 00000 ac0EnN0cCescssocccecctoncccoce
Screw, HeX. Hdo Cap 3/8-]6NC x] 40 0ec000s00000enscee
Washer, Flat 3/8 Std. sevesvecscsoerassosssssccsscconne

Cradle ueeeeseoccecssessscsscstcccasascsssascassanas
Dowel Pin ceeecerecscoscsscscsscascscscssscasasssanncse
Washer, Lock 3/8 Stde veeeeeescosscccccscsoasssaacsans
ClAMP] 5 o5 o5 a5 a5 o5 a5 0 5 816 ¢ 5% s FISTTTTET TaTa 16 a5 o8 a s /s 8/5 s 5'e s
Escutcheon veeveeeesosssrces e sosecsccssesssssssccsane
Screw, Rd. Hd. Drive PK=U #6 X 3/8 .vvevevecescnccccas
POINter ceeeeeeacecsssesscacassacaassacscassvsescssacnne
Screw, Rd. Hd. Mach, #6=32NC x 3/16 vseersresccscsnne
Cenfer Plcfe 0000000000000 0100000000000 0000 0000000000080

R°|| Pin 00 08000 R0 G009 0QEN0 0800 COINNONINECRROIOCICEOOCFCCFNCROEECBREQREROIGTOSTS

Dowel Pin 90 00080000000 00QCEO00CRESISICEOCEOSICEOIEOCEOQROEOEEOCEECEOCSOEECTOESTOTS

SCfeW, Hex, Hd. Cap 3/4-]6NF X S guvsaisasevesenaaine
Washer Flat 3/4 Std. seveesssacccsesecassssssccsssecans
Nut, Hex. 3/4=16NF 4ivuesecrcassssasassssacascssosas
Spacer 00 0000000000000 00000000000000000000000080000000
Dowel Pin seeeeseesssecesessensosscssnasassasanasnene

Screw, Soc. Hd. Cap ]/2-‘3NC X 3/4 00'00'..00.0"0.0..

Head..l.'..C0...0.........0.....'....C....C....l....

—'#N—‘—'—‘-‘N—'-‘—'—‘NN—'NN—‘N###—'—-‘-—"—'—‘



RENAY

TABLE SUPPORT ASSEMBLY

C-9-107 CM-9-4 Z-9-16

F-5



INDEX NO. CATALOG NO.

*Ref.,

*Ref,

*Ref,
*Ref.,
*Ref.

5-Ooo\10~uu=w~—-

11
12
13
14
15
16
17
18
19
20
21

22

23
24

25
26
27

090-554361

090-508248

090-512161
090-529926
117-030031
091-980466
091-984104
090-295924
135-052397
135-008779
135-052389
117-031054
090-042599
117-034066
117034041
091-331850
091-331835
091-331843
093-026789
090-304403
090-304411
091-982207
090-222977
091-980441
091-992644
091-322875
135-077089
091-980458
091-9804466
091-991265
091-992644
091-993329
117-031047
091-984237
091-993329
091-992685

Table Support Assembly (1612, 3612, 16120, 3613-0, 1612-1,
2612-1, 3613-1, 1613-2, 3613-2, HS6013, 2013-1, 2013-10, 2012~1A,
2012-1AT)
Table Support Assembly (1611=H, 1612-H, 3612-H, 2612-H, 2612-1H,
2612-2H, 1612-3, 3612-3, 2012-1H, 2012-1H3, 2612-1H3, 2614-1)
Table Support Assembly (2613-2, 6013-2)

Table Support Assembly (2613=3, 6013=3, 46013=H3)

Table Support Assembly (Zephyrs, Z5=3620, ZV=3620, ZW=-3620)

ScreW, Hex. Hd. Cap 3/8-]6NC X ] RN EEEEEY)
Screw, Soc, Hd, Set #10=24NC x 1/4 vvevueesnaesesscnnns

Plcte 600008 00080 ¢ 0020000000 0¢00QC000C0CCECIQCEOCAEROPOIETSIPCOROISOIOBIPCOIECOCEEOETORYTS

. Table Support and Rod Assembly +.veeescetssscassascensans

« Universal Joint cieecesseess casassccossseosssssssccene
. Table Support Tube Sub=Assembly s.vesveane sanvsnaanas
. Lock Lever .....
RSl Bt 5 o35, 0ze, 0201010/% 215 2% 514 ¢ ¢ & = &2 515 80 =) s50)oT0) & 3] 51 eTORTaTETTS
Leck SITaft + o axs cxstems) amm e 10 51« 16 51e 50 30 76 5479 o 367 A% JTTL
Support Rod ceececansacessacscesssctsocasscstossssnna
Universal Joint Pin ceseseccerecssscassseassccsccecans
Universal Joint Swivel toeesertaecssscessscccrcosnanas
Universal Joint Swivel Pin iseeecease ssecsccsccoeanas
Universal Joint Threaded End .vvvveeaeencsescs aonssnns
Left Table Support Plate (Used on Assembly #090-554361) ...
Right Table Support Plate (Used on Assembly #090-554361) ..
Screw, Soc. Hd. Cap #10-24NC x 1/2 L viveveeirocannsaes
Angle Bracket (Used on Assembly #090-508268) vvvveseeoses
Screw, Hex, Hd, Cap 3/8=16NC x 3/4 tvvevvesscassonnas
Washer 3/8" Std. seveeeseescontosasssenssssens sonconas
Spacer Option List coeeecessesacsssosssescoscccessacsans
Spacer (Used only on Assembly #090-512161) ,.eeeececacees
Screw, Hex, Hd, Cap 3/8=16NC X 7/8 tvetsevors saansnas
Screw, Hex., Hd, Cap 3/8=-16NC X 1 tsveeurncaces sassaas
Nut, Hex. 3/8=TENC .veeeeececcccssseccassossos socoas
Washer 3/8" Stde suivirseseeassaessssoccrasseacacs canae
Washer, Lock 3/8" Std. veeesesveosscccessssanssscnsanss
Botliom Brackel . o uprere aremeniness) o0 9 o 31679 « 5 TEUoTE) 2,513T5] 0,5 "ERke &
Screw, Soc. Set 1/4=20NC x 5/16 veeecesonssscscosans oo
Washer, Lock 3/8" Std. veeeeeeecesesescssscacscoacessee
Washer 3/4" Std, sessmenvnos sosis sasviniiiosobasemmeen o

P 00 0000 0 0 00 RO INANUONORNIRNRINNIRNNOIRNND

CODE NO, _ C-9-107
CM-9-4
Z=9-16
TABLE SUPPORT ASSEMBLY
DESCRIPTION UNITS PER
ASS'Y

Use

One

O AE R RARART T om0 = SRR — — = R —
O

A.R.
2

*NOTE: All Table Support Assemblies use Table Support and Rod Sub=Assembly #135-052397,
However, Different Upper and Lower Connecting Brackets are Used. Locate on the
Drawing the Brackets Used on Your Machine.

F-6



REVISED AND)
REDRAWN

SCL. 11-10-83

NOTE: THIS ASSEMBLY REPLACES
ORIGINAL EQUIPMENT ON
MODELS 16M, 30M, 1612-U,
3012-U WITH SPEED RANGES
OF 50 - 300 FPM, 850-5200
FPM. ALSO ON ALL 1612-1,
3613-1. MODELS.

41

:

2\ B9

= LLLLLLLL LD e

3 / .

F AN
54
> @9

SECTION A-A

Y

MODEL FIRST MACH. LAST MACH
1612-U 146-631406 146-682367
3012-U 147-63581 147-681104
1612-1 148-63636 148-731539
3613-1 149-63268  149-73706
1612-0 209-63147 209-681820

SEE PARTS LIST FOR ADDITIONAL
TRANSMISSION MODELS USING THIS ASSEMBLY.

ASSEMBLY

C-4-40 CM-4-18 PRINTED IN U.S.A.



INDEX

Ref,

QBWN —=

N O

CODE NO, C-4-40

T CM=4-18
TRANSMISSION ASSEMBLY

CATALOG UNITS PER
NO. DESCRIPTION ASS'Y
090-559972 Transmission Assembly
117-135210 . 90° Street ElboW. .. uuvuvieverarrrarersssirorarrersiarsnninsneininss 1
091-364455 . Escutcheon, .....covvvvirsnnnanancncnnns A T T TR PP 1
091993964 . Screw, RA. Hd. Mach. U2 5 3716, ves s oo s s s i SVeBTREERISENTAT 2
091-980052 . Screw, Hex. Hd. Cap 1/4-20NC x 3/8....ccuveveiniuriniriisienennnss 16
090-110693 . Pipe Cap (3/4" NPT)..evvervninninnsiseasancinss L L eI 1
090-060088 cPIpE Cap (1727 NPT). ottt eee i eiiecnnssniesiesnaeinssinssiessmes 1
091-384420 . Gear Oil (Not ShoWNn). . .vuovuivvruerenarrrarersrarsronassonsennsoes A.R,
090~059056 . Pipe Nipple (3/4" NPT).....vuiiivniniininsinonsnensiiniieriiiensionsd
090-052580 . Pipe Nipple (172 NPT). .. iuenneensirensessonsnneneesonsenenneneesd
105-046171 . 90° Elbow (3/4" NPT) .. evivenvrinnnersinsasisnsnans T R RO T 1
114-003486 c 90° ETbow (1/2™ NPT). . vt ieereneneneserararnsssrsnsssssenansnsiones 1
091-135277 . Pipe Nipple(3/4™ NPT). . .uiuiurenineiieaiansiuarsciessronsonsonoans 1
090-052580 . Pipe Nipple (172" NPT). .\ iueriniieeienerenesnsrensssneniscsssnsns 1
091-057497 . Ball Bedring. . consivaisaiaaeesaonaissosssanssonsssseseseeensnessvesss 1
091-041640 . Retaining Ring. ..ovvvernrerenninruiresininissienneiiisnenssosnennnes 1
090-022732 . Ball Bearing. .. .. aivecassoniosiasesssosaseessseensseensoneseesseesss 1
135-075380 . Retaining Ring. . vvvvvvririiiinnierinionnssnoiiorinaronnnnas ST TR 1
135-081891 . Retaining Ring. . .cvvvnneiiiiiiiiiiiiieiiiirerietaniisnnninnnes 1
091-001222 ¢« Bearing. . ,..... . seeuseseesevaeieeeaiioeeee I R DI T 1
090-317389 . Input Shaft Assembly. .. .oiuiiiuiiiriiiririirsiinnroninirieacianiis 1
090-317371 .. Input Shaft and Cluteh. .. vvviiiniiiiiiiineeniirirensiesronconenans 1
090-042389 o ROV PRI 6500010570 7 iniaio s o0, o mioronm arm mys sso areiosass ol ezl aeresssfes a's 153 Waia)aie o0 |
090-317355 o CIURCh. L0 o sy o cieiatsae aiig 4/ 0 ioid 0l Toi 61640 0 010 00010, 0 0 00010.0.9:0:0.9/0,070 918 4 1
135-086643 « Retaining Ring;ieeeseeeeaaomsoneioasoiaassesiesssssssdasesesesnis 1
091-056887 o Cover Plabe iiisaivsiisiess soiis oo/e/e0i0.09 e ainaeoes oo eesnsssios 1
091-056895 B N X P (T 1T T DU 1
105-046023 - Woodruff Key. . .uoiuieiiiinniinnrnneerrenenninsennoneeasanassnnnns 1
105-043038 . Countershaft Bearing Cover. ....iueuviisrreesrosrorsnnneneesannannnn. 2
105-043095 0 GOIKEE e e i vt ittt e een e e e s e SR8 e 2
091085571 e BeaPINg. o v v es e n ciriaisaia el 800000 00 0 5 0 e 0 e 0 vin, 0 e eI AR SN B 2
091-032359 o SPOCET. . v uaunonss sammmaioiioisiesesssos s e sasiasiaeis sisis sioisis’s §98 oibis.one 1
105-044242 o GBAN. | o atirisiaisa oiaw a0 6055 S 4 0015 0000381019 10,0 9397818, 0 450161 605 6: 0 oA AT 1
091-027268 S SICOR o 0.0ce:0 0 piomivieince:osoie 4 WiaTilE LS STORN TR0 010 WA R DO N TR b m areimieie 1
090-548710 o TRENSMESSTON Case. iu/a s v viio visinie e o0 0jm0i0i0 0 0/nin o0 a0 e 476 0 s livali 65000165 A0 ¥ e 1
105-046122 s: Pipe Plug. . . cuneseismoivienasesaaasesaess s Y T op—— 1
090-292699 . Countershaft, .o vuiuuniniieinirreniiaienroneeienisiisnisnsssneasd
105-043111 o, COKEE, | iverviviamimeinsisiosid 678 6a S ele Siorere 8/0Te 010 s 80 010018 4018858 0 0L BIOTOLH 01D 1
105-044127 o DOWel PINGeiivii asiaamwesmseioe s se owao e ies soes s 55 3 0e 64 s s 1
090~470469 . Transmission QOVer. .. ..u.veuueieusenrsvaansonssesonnssessssnsosnans 1
091-987685 . Screw, Flat Hd Mach. 5/16-18NC wB/A, .. cvieiaiseiesesies soe iy e 4
091-057000 e Shim (L005) . 4.ttt ii ittt e e 2
135-071926 - Woodruff Key. . .oveureuiereiniuiniesesrenioiarsnicsneniaonasaonas 2
091-057091 < Retaining Ring. . .oveueenrenuunnneeiieriniinieenaisionissnrnennnas 1
091-090662 - Retaining Ring. . ..ououiiiiiiieiiiiiiiiiiiiieiiiinnnsicineninones 1
090-317330 . Output Shaft...........onesmnimeeiis seeeiedases it soessssseusnres 1
091~056861 SPOCET. oyt anivs e e s B EREREE ae e e e e e SRS 1
091-056994 . Ball Bearing. ..oouuve. civsviminenioiesavesssaiasssesssoiseessanses 1
091-056903 . Cover Plate. (5 aiis i e s e ss e enenneeeeasismesisiass e ¢55/ses 1
091-056911 . Gasket........ B T T L F T R T O 1 R Y YOS 1
106-044217 . Cluteh Gear, ..... ... vommesasaseeds s ssessseivenriess fogeieass 1
105-044150 . Dowel Pin. . . camssgsiiasinsions s/ sis s/susse e eees e seesisoossoes s 1
091-114496 . Shifter Fork Assembly. ......ouviuiiuiiiiiniiniienieniinenenasiienns 1
091-114462 oo ShAFE. | o oot e s G T SRR e, 8 010101 4 RT3 SRRV 1
091-114488 oo Yoke Weldment. ..o ouueiiniiiniiiiiniiinsnreniosennneesneennnnns 1
091-114512 . Shifter Clutch Assembly. .. ..cuviuiiuiiiineninrinriiiiiinneneainnnns 1
090-468218 .. Shifter Clutch.....oouvunnn. R T C T R T T LT S 1
091-114504 v Ball Bearing. s v e et ettt e i i ey 1
090-042094 o ROV PiMaracisssaie iineis)s s Sl a s mmromsacain 0, w018 o avase;o 70, o1 814361181 42470 40 HEH7650 3

*NOTE: When Ordering Transmission Cover, Order #5, #7, #8, #9 1/2" NPT Fittings Also If You Don't
Have 3/4" NPT Fitting Already.

This Assembly Used On Models: 1611-U, 1611-H, 1616, 1612-H, 1612-0, 2013, 2013-1, 2013-0,
2013-10, 2012-A, 2012-AT, 2012-1AT, 2012-1H, 3612-U, 3612, 3613-0, 3612-H, 3612-1,
3613-10, 3612-1H.



| NEW DRG.
S.C.L. 8-28-97

REVISIONS

VARIABLE PULLEY ASSEMBLY
(8.5")

C-5-34 CM-5-12 Z-5-33 PS-4-35 PRINTED IN US.A.



CODE NO. C-5-34

CM-5-12
Z-5-33
PS-4-35
VARIABLE PULLEY ASSEMBLY
INDEX PART DESCRIPTION UNITS PER
NO. NO. ASS'Y.
Ref. 135-093359 Variable Pulley Assembly (8.5")
1 090-061839 + St SCrew COMar .......ccoiveereeriiereeceee e ssasssssenans 1
2 135-003275 28NAP RING ..ottt I 1
3 090-202466 . Center Sheave ASSEMDIY .........ccccceeruerireeciercennresinsrsssssssesesens 1
4 135-093375 . ENd ShOaVe ...uvenomsmmsenusisssssisssnssiisiismismmmimig 1
5 105-046023 . WOOdrUff KeY uuusssssssmssisussassissssssivisissinssssatisiiossdosoisasingsnnse 1
6 135-003275 o SNAP RING wiemmvvoscsvuisvsiasssississsmississisoissoviisionsssmeraseassanansansansss 1
7 091-227488 « PiP8 PlUG wusnisississisiisssissisnssisosvsiiassoniassssnmosmnsonsasnsnsnassessusssense 1
8 135-093367 o SR csssiiisanaimsisiseiiisstaisnsapsmemnsssasssnsonsssossupssasissss 1
9 091-007013 « WICK: cisvicussuonianssonssiinsitisesonsssmennmennsaananssvusasssssasonsimssisoniissainds AR
10 135-093391 . Variable Sleeve ASSEmDIY ...........cccccevrereiersersineserseseseasssscsenas 1
11 135-093375 <ENA SHOAVO i5iiuismmmeneasumsmvanmmareastssssosnsussmsssnsiasassssssisiuvisuissssoniis 1
12 105-046023 - WOOAIUT K@Y .oqenepnrananssmessrsmssnsswerimumvissssuosavivessssasisadsusiiiosessds 1
13 135-008985 . Washer (Both ENAS) weewuissssssssevnisscsivssssssissssssiissiies 2
14 111-055125 Variable Older ..o e 1

Following Not Shown:
091-420455 CCIOth Bag ....c.coovimeeieinrniecnitnene st s ene e sse e ssssensensns 1



C-10-16 CM-9-5 Z-9-9

PRINTID N USA

F=11



INDEX
NO.

REF.

NG hwN—

CATALOG
NO.

134-031079

090-402629
105-133136
091-986984
090-203840
091-982355
090-021627
091-984104
090-203852

105-130074
105-135123
105-133185
090-406786
105-131106
105-133136
091-988923
091-990150

CODE NO. C-10-16

CM=9-5
Z=9=9

WORK HOLDING JAW
DESCRIPTION
Work Jaw
Work Holder Assembly

o DOTOCKBE Grrereretarsne a5, aj0 1 0.5 o » oo & 581 o_5] e 3478 STOTETETs &

. Screw, Fil. Hd. Mach. #10-24NC x 1/2 Cerernaees

Le&Am.... 20 09 ¢ 0@ 080000t e S0 608 e b8 bty oo LI ]
. Screw, Soc. Hd. Cap 1/4-20NC x 3/8 cvvvvevennnn
« Knurled Screw o ovveverecereacecocnnnes crenens .
. Screw, Soc. Hd. Set #10-24NC x 1/4 ........... .
. Right Am ....... A e s 570y 3T BEE » > 0as
Work Holding Jaw Assembly
. Handle .......... o 0 o O AEOTSSEESei SRisseE AR
+ Handle Bracket .....ssssvivessvissoossieeeses o
. Work Holding Jaw Sub=Assembly c..veveeennncnann.
« « Work Holding Jaw . ecvveenenecncacnansoaccnnnns
BT - -1 . O S L7 X ¥ Tum—

. Screw, Rd. Hd. Mach ] /4-20NC X 5/ 16 ........

. . Screw, Truss Hd. Mach. #10-24NC x 3/8 ........

*NOTE: Before 2/12/44 On Hydraulic Machines Use #106~233372 Sprocket
With 3/16" Pitch, Specify Pitch Of Chain When Ordering.

F-12

UNITS PER
ASS'Y

HAON—=—=NN






